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Summary of measurement results
No. Test Type Clause in FCC rules Verdict
1 Peak Power Output —Conducted 15.247(b)(3) PASS
2 Minimum 6dB bandwidth 15.247(a)(2) PASS
3 Band Edges compliance 15.247(d) PASS
4 Spurious Radiéted Emissions in the 15.247(d),15.205,15.209 PASS
restricted band
5 Power spectral Density 15.247(e) PASS
6 Conducted Spurious Emission 15.247 PASS
7 Radiates Emission 15.247(d),15.205,15.209 PASS
8 Conducted Emissions 15.207,15.107 PASS
Date of Testing: November 14, 2015~ November 23, 2015

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1 Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd).The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by CNAS or any government agencies.
1.2. Test facility

CNAS (accreditation number:L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. Page 4 of 143
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1.3. Testing Location

Company:
Address:
City:

Post code:

Country:

Contact:

Telephone:

Fax:
Website:

E-mail:

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong
Shanghai

201201

P. R. China

Xu Kai

+86-021-50791141/2/3

+86-021-50791141/2/3-8000
http://www.ta-shanghai.com

xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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2 General Description of Equipment under Test

Client Information

Applicant

TP-LINK TECHNOLOGIES CO., LTD.

Applicant address

Building 24 (floors 1,3,4,5) and 28 (floors1-4)

and Technology Park,Shennan Rd, Nanshan, Shenzhen,China

Central Science

Manufacturer

TP-LINK TECHNOLOGIES CO., LTD.

Manufacturer address

Building 24 (floors 1,3,4,5) and 28 (floors1-4)

and Technology Park,Shennan Rd, Nanshan, Shenzhen,China

Central Science

Accessory Equipment Details

Name Model

Manufacturer Capacity

S/IN

Battery | NBL-45A2000 | TP-LINK TECHNOLOGIES CO., LTD. | 2000mAh

B1151006100980

General information

Model:

TP601C

IMEI:

SIM 1: 868788020000031
SIM 2: 868788020001047

Hardware Version:

P1

Software Version:

H10S100D03B20151015R1003

Power Supply:

Battery/AC adapter

Antenna Type:

Internal Antenna

Network Standards:

802.11b
802.11g, 802.11n(HT20/HT40);

Modulation:

802.11b DSSS;
802.11g/n(HT20/HT40) OFDM

Max Conducted Power:

17.36 dBm

Test channel:

802.11b/g/n HT20 : 1-6-11
802.11n HT40: 3-6-9

Tested Frequency Range(s):

2400MHz~ 2483.5 MHz

Note: The information of the EUT is declared by the manufacturer.
Please refer to the specifications or user manual for details.

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC CFR47 Part 15C (2014) Radio Frequency Devices
ANSI C63.4 (2014)
KDB 558074 D01 DTS Meas Guidance v03r03

TA Technology (Shanghai) Co., Ltd. Page 7 of 143
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4 Test Configuration

Test Mode

The EUT was programmed to be in continuously transmitting mode and the transmit duty cycle is not
less than 98%.

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate
declared in basic standard IEEE802.11.Preliminary tests has been done on all the configuration for
confirmming worst case. Data rate below means worst-case rate of each test item.

TA Technology (Shanghai) Co., Ltd. Page 8 of 143
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Results of test modes, data rates and test channels are shown as following table.

Test items

Modes

Data Rate

Test channel

Conducted
Test cases

Avg Power Output —Conducted

802.11b

1 Mbps

1/6/11

802.11g

6 Mbps

1/6/11

802.11nHT20

MCSO0

1/6/11

802.11nHT40

MCSO0

3/6/9

Minimum 6dB bandwidth

802.11b

1 Mbps

1/6/11

802.11g

6 Mbps

1/6/11

802.11nHT20

MCSO0

1/6/11

802.11nHT40

MCSO

3/6/9

Band Edges compliance

802.11b

1 Mbps

1/11

802.11g

6 Mbps

1/11

802.11nHT20

MCSO0

1/11

802.11nHT40

MCSO0

3/9

Power spectral Density

802.11b

1 Mbps

1/6/11

802.11g

6 Mbps

1/6/11

802.11nHT20

MCSO0

1/6/11

802.11nHT40

MCSO0

3/6/9

Spurious RF Conducted Emission

802.11b

1 Mbps

1/6/11

802.11g

6 Mbps

1/6/11

802.11nHT20

MCSO0

1/6/11

802.11nHT40

MCSO

3/6/9

Conducted Emissions

802.11b

1 Mbps

1/6/11

802.11g

6 Mbps

1/6/11

802.11nHT20

MCSO0

1/6/11

802.11nHT40

MCSO0

3/6/9

Radiated
Test cases

Spurious Radiated Emissions
in the restricted band

802.11b

1 Mbps

111

802.11g

6 Mbps

111

802.11nHT20

MCSO0

111

802.11nHT40

MCSO

3/9

Radiates Emission

802.11b

1 Mbps

1/6/11

802.11g

6 Mbps

1/6/11

802.11nHT20

MCSO0

1/6/11

802.11nHT40

MCSO

3/6/9

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5 Test Case Results

5.1. Peak Power Output —Conducted

Ambient condition

Temperature Relative humidity Pressure

23°C ~ 25°C 45% ~ 50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the power meter through an external
attenuator and a known loss cable. The EUT is max power transmission with proper modulation. We
use Maximum Peak Conducted Output Power Level Method in KDB 558074 D01 for this test.

Test Setup

FF cable
EUT power meter

Limits
Rule Part 15.247 (b) (3) specifies that " For systems using digital modulation in the 902—928 MHz,
2400—-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt.”

Max Output Power <1W (30dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.44 dB.

TA Technology (Shanghai) Co., Ltd. Page 10 of 143
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Test Results:

Network Standards | Carrier frequency (MHz) | Peak Output Power (dBm) Conclusion
2412 17.36 PASS
802.11b 2437 15.73 PASS
2462 16.85 PASS
2412 15.27 PASS
802.11g 2437 13.99 PASS
2462 15.39 PASS
2412 12.15 PASS
802.11n 2437 11.15 PASS
HT20
2462 12.92 PASS
2422 8.56 PASS
802.11n 2437 8.23 PASS
HT40 '
2452 8.39 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5.2. Occupied Bandwidth (6dB)

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable. RBW is set to 100 kHz; VBW is set to 300 kHz on spectrum analyzer.

Test Setup

HF IZEIDIE Spectrum
Analyzer

EUT

Limits

Rule Part 15.247 (a) (2) specifies that “Systems using digital modulation techniques may operate in
the 902-928 MHz, 2400-2483.5 MHz. The minimum 6 dB bandwidth shall be at least 500 kHz.”

minimum 6 dB bandwidth 2 500 kHz

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. Page 12 of 143
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Test Results:

ier f Mini B idth
Network Standards Carrier frequency inimum 6 dB bandwidt Conclusion
(MHz) (MHz)
2412 8.534 PASS
802.11b 2437 8.604 PASS
2462 8.644 PASS
2412 15.743 PASS
802.11g 2437 16.577 PASS
2462 14.534 PASS
2412 17.315 PASS
802.11n
2437 17.724 PA
HT20 3 SS
2462 16.399 PASS
2422 32.819 PASS
802.11n 2437 36.147 PASS
HT40 :
2452 32.555 PASS
TA Technology (Shanghai) Co., Ltd. Page 13 of 143
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802.11b

- Agilent Freq/Channel

Center Freq

Ch Freq 2.412 GH=z Trig Free 5 41 2P0AGE GHz

Occupied Bandwidth I

Center 2.412000000 GHz Start Freq
233700000 GHz

Stop Freq
2.43708060 GHz

CF Step
50.08000808 MHz
Auto tan

Freq Offset
BAAEAGARA Hz

Signal Track
On 0ff
X dB

Transmit Freq Error
¥ dB Bandwidth

File Operation $tatus, C:\SCREN®123.GIF file saved

802.11b, Carrier frequency (MHz): 2412

¥ Agilent Freq/Channel
|
Ch Freq 2.437 GHz Trig Free| ,onter Fred
Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2412080600 GHz
Stop Freq
2. 462000008 GHz
CF Step
S.A00Rea0e MHz
Auto tan
Freq Offset

B.EARERERE Hz
#Res B

I : . . _ Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

13.1889 MHz k dB

Transmit Freq Error 545 kHz

¥ B Bandwidth

File Operation Status, C:\SCRENO14.GIF file saved

802.11b, Carrier frequency (MHz): 2437

TA Technology (Shanghai) Co., Ltd. Page 14 of 143
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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== Agilent Freq/Channel
]
. Center Freq
Ch Freq 2.462 GHz Trig Free 5 46200008 GHz
Occupied Bandwidth I
Center 2.462000000 GHz Start Freq
2. 43708008 GHz
Stop Freq
2. 43708000 GHz
CF Step
5.00000000 MHz
Auto tan
Freq Offset

300000808 Hz

#BH

#F ] E |H._ ul
. - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

12.9940 MHz k dB

Transmit Freq Error

¥ dB Bandwidth
File Operation $tatus, C:\SCREN®15.6IF file saved

802.11b, Carrier frequency (MHz):2462

802.11g

# Agilent Freg/Channel
Ch Freq 2.412 GHz Trig Free| ,Conter Fred

Occupied Bandwidth I
Center 2.412000000 GHz Start Freq
2.38700808 GHz
Stop Freq
2.43700808 GHz
CF Step
- 008000000 MHz
s g Auto Man
Freq Offset

300000808 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur LGER O 0ff

16.4784 MHz k dB

Transmit Freq Error
¥ dB Bandwidth

File Operation $tatus, C:\SCRENO16.GIF file saved

802.11g, Carrier frequency (MHz): 2412

TA Technology (Shanghai) Co., Ltd. Page 15 of 143
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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4 Agilent Freq/Channel
]

Ch Freq 2.437 GHz Trig Free| ,Conter Fred

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
241 208080 GHz
Stop Freq
2 46200000 GHz

Fipla s L= o mvwy= =wrwgummy e o v TP re=e )

>4 s A CF Step
i D 5.00000000 MHz
-‘“'ﬂm__'m_.._..'--Ts.-__l..-.r—rk =YL vh'".m"._"\.L'.'v"""""*\.-,_- m Man
Freq Offset

300000808 Hz

#Res B kH: #)BH

Occupied Bandwidth
16.7740 MHz

Transmit Freq Error

Signal Track
On 0ff

802.11g, Carrier frequency (MHz): 2437

- Agilent Freg/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 5 46200008 GHz

Occupied Bandwidth I
Center 2.462000000 GHz Start Freq
2.43700808 GHz
Stop Freq
2.487060008 GHz

I.r.l‘n.4'|._._.'1-,,__h_,_,_ R A R 0

k] " CF Step
N _ 50.08000808 MHz
l __.4,"ra1p'—-"""w'"'-'qﬂ.?n.”‘ e P, """‘."-L'.'.,‘,\.“. m M an
Freq Offset

300000808 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur LGER O 0ff

16.6986 MHz k dB

Transmit Freq Error  -191.854 kHz
¥ dB Bandwidth 14

File Operation $tatus, C:\SCREN®18.GIF file saved

802.11g, Carrier frequency (MHz):2462

TA Technology (Shanghai) Co., Ltd. Page 16 of 143
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802.11n (HT20)

4 Agilent Freq/Channel
Ch Freq 2.412 GHz Trig Free| ,Conter Fred
Occupied Bandwidth I
Center 2.412000000 GHz Start Freq
2387000008 GHz
Stop Freq
2. 43706000 GHz
_}?._J,;.4'u.......'1.«-.;...-al-r.-L.-.1pI+7-'.-»fr-»-—w—-»—-._-r'-..-? e CF Ste b
P N 5.00000000 MHz
5 ._..'.rfra‘-r‘l""""‘".'mm#w =4 ..""'lp‘-.q'-.'.t..-.i.,. K, m Man
Freq Offset

300000808 Hz

. - - Signal Track
Occupied Bandwidth Occ BH % Pur LGER O 0ff

17.6468 MHz k dB

Transmit Freq Error
¥ dB Bandwidth

File Operation $tatus, C:\SCREN®19.GIF file saved

802.11n, Carrier frequency (MHz): 2412

¥ Agilent Freq/Channel

|
Ch Freq 2.437 GHz Trig Free| ,onter Fred

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2412080600 GHz
Atten 4

' Stop Freq
2. 462000008 GHz
- ?—'—W--fh-'-'l-p-.'|-'aL__.'|,...IIJI._-.-l-p-J"--.-‘I-.-(-t.--"|-'p.l||-.-?1 “— [:F S tep
= N S.A00Rea0e MHz
,I,;,-..-.f-n'-*'-"""""""“"'P"""’H“m'""'u ""-.\,p,_r‘_.-1.-.....a.-.\-u,_.-_,'_,ﬂ‘_lﬁ?_u‘ " m M an
Freq Offset

B.EARERERE Hz
#Res B

I : . _ Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

17.8068 MHz k dB

Transmit Freq Error

¥ B Bandwidth
File Operation Status, C:\SCRENG20.GIF file saved

802.11n, Carrier frequency (MHz): 2437

TA Technology (Shanghai) Co., Ltd. Page 17 of 143
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== Agilent Freq/Channel
]
. Center Freq
Ch Freq 2.462 GHz Trig Free 5 46200008 GHz
Occupied Bandwidth I
Center 2.462000000 GHz Start Freq
2. 43708008 GHz
Stop Freq
2. 43708000 GHz
CF Step
5.00000000 MHz
Auto tan
Freq Offset

300000808 Hz

#Res B kH:

' = ; - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

17.6628 MHz k dB

Transmit Freq Error 111.4

¥ dB Bandwidth
File Operation $tatus, C:\SCREN®22.GIF file saved

802.11n, Carrier frequency (MHz):2462

802.11n (HT40)

# Agilent Freg/Channel
Ch Freq 2.422 GHz Trig Free| ,Conter Fred

Occupied Bandwidth I
Center 2.422000000 GHz Start Freq
237208080 GHz
Stop Freq
247200000 GHz
Dbl et CF Step
.-l T | 188888080 MHz
o Auto Man

) .'.‘“-'\,"lr"""'j'“ ol "‘-"‘n-\.-.,-N-.-\.d.|,|i.'||ll,-,_||..,-l°___ql'_” o

Freq Offset

300000808 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur LGER O 0ff

35.5908 MHz k dB

Transmit Freq Error -114
¥ dB Bandwidth 32.5

File Operation $tatus, C:\SCREN®23.GIF file saved

802.11n, Carrier frequency (MHz): 2422

TA Technology (Shanghai) Co., Ltd. Page 18 of 143
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== Agilent Freq/Channel
]
. Center Freq
Ch Freq 2.437 GHz Trig Free 5 43700008 GHz
Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2.38708000 GHz
Stop Freq
2. 43708000 GHz
CF Step
10.0000000 MHz
e . Auta tan
e ""'-'1-?..-'”“; i ....lL"'""'l"-.“'1i""'"’-'i‘}-‘-_fﬂl—'r}'\'{‘.-br"."-".
Freq Offset

iR 0.00000000 Hz
#Res B kH: #YBH 5 9.56 531 pts)

' = ; Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.2915 MHz k dB

Transmit Freq Error
¥ dB Bandwidth 147 MHz

File Operation $tatus, C:\SCREN®24.GIF file saved

802.11n, Carrier frequency (MHz): 2437

% Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free| 5 icoapnon Gz

Occupied Bandwidth I

Center 2.452000000 GHz Start Freq
246208000 GHz

Atten 46 dB
l Stop Freq
258200800 GHz

—- g,._.J-'.J'-'In...Jl.s-J.J"-J‘-L"'l.I"‘J"u""m'k--ill-\-"Lha# c F S t e p
J ' | 16.6680000 MHz
' N, Auto Man

i
"
i J_""»,I-L"'ﬂ—.\“.‘\-i_l.\."-‘".‘
——

Freq Offset
B.EAAEAEEE Hz

SHz

kHz 3 49.5E
d Bandwidth Occ BH % Pur onSIQHaI Trag_f‘i
35.5380 MHz % ¢B :

Transmit Freq Error kHz
% dB Bandwidth 5 z

File Operation Status, C:\SCREN®25.GIF file saved

#VBH

Occupie

802.11n, Carrier frequency (MHz):2452

TA Technology (Shanghai) Co., Ltd. Page 19 of 143
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5.3. Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable the band edge of the lowest and highest channels were measured. The peak
detector is used and RBW is set to 100 kHz and VBW is set to 300 kHz on spectrum analyzer.
Spectrum analyzer plots are included on the following pages.

Test Setup

HF IZEIDIE Spectrum

EUT Analyzer

Limits

Rule Part 15.247(d) specifies that “In any 100 kHz bandwidth outside

the frequency band in which the spread spectrum or digitally modulated intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement.”

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96.

Frequency Uncertainty
2GHz-3GHz 1.407 dB
TA Technology (Shanghai) Co., Ltd. Page 20 of 143
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Test Results:
802.11b

- Agilent Freg/Channel

e a0 R Center Freq
Atten 40 cB EEIRELR - 15000000 Gz

Start Freq
235006008 GHz

Center i 1
'2.400000000 GHz i Stop Freq

! 2.450800060 GHz

|
O
.H'IIN'\' ﬁ i

~ I _I'
'.j Il b ol w e

CF Step
188000008 MHz
Auto tan

Freq Offset

#UEH 300000808 Hz

Signal Track
On 0ff

File Operation $tatus, C:\SCREN®38.6IF file saved

802.11b, Channel No.: 1
H# Agilent Freq/Channel

48 M Center Freq
Atten 46 dB ; ol & 5 18350000 Gl

N Start Freq
Cont l* *u'"“‘*«ul 243350000 GHz
enter__ |}

E — 11 | | | |

2. 4835@@@@@ GHZ Stop Freq
, 2.53350000 GHz
mvﬂ"'iq\' l\I Ilw"l.,l "'I
i P CF Step
1888880808 MHz
Auto Man

s L o P St & AL e PR e

Freq Offset
B.00600668 Hz

9 dBm

1B Signal Track
0n Off

File Operation Status. C:\SCRENBO39.GIF file saved

802.11b, Channel No.: 11
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802.11g
- Agilent Freq/Channel

R ARIRNARE  Center Freq
Atten 40 cB SEREUR - 15000000 Gz

Start Freq
.Ja;-L..u.x-f-.-r-ur"- —"-'-.l 235006008 GHz
|

T T R i ————

57 1 Stop Freq
/ LW 2.45600008 GHz

ot

I
&

N CF Step
10.6008080 MHz

P e e O e e L T
Auto fan

Freq Offset
BAAEAGARA Hz

Signal Track
On 0ff

File Operation $tatus, C:\SCRENO40.GIF file saved
802.11g, Channel No.: 1
# Agilent Freg/Channel

R M8 Center Freq
Atten 40 cB U8 5 15350000 GHz

5 Start Freg
2. 43350000 GHz

%
£ u'1""""~1-J'h'l.a'n..'nml

Center_ | |

12483500000 GHz. [T
g 2.53350000 GHz

LT
L R AR ST S S T8 RPN |

CF Step
188000008 MHz
Auto tan

Freq Offset
BAAEAGARA Hz
454 58 GHz
' Signal Track
On 0ff

File Operation $tatus, C:\SCREN®41.GIF file saved

802.11g, Channel No.: 11
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802.11n (HT20)
- Agilent Freq/Channel

R =~ i Center Freq
Atten 40 cB 2.40000060 GHz

1 Start Freq
235006008 GHz

_‘J'IJ'L.L,i"-J'I.J'\_]-.IU'J" U
I

Stop Freq
2. 45000060 GHz

CF Step
188000008 MHz
Auto tan

Freq Offset
BAAEAGARA Hz

Signal Track
On 0ff

File Operation $tatus, C:\SCREN®42.GIF file saved
802.11n, Channel No.: 1
# Agilent Freg/Channel

e a0 R i Center Freq
Atten 40 cB 248350000 GHz

. Start Freq
oA 2.43350000 GHz
Center [ Y™

2.483500000 GHz;

IIll

.Alr"*'"kdl Bt ! 2
M

Stop Freq
2.53350000 GHz

CF Step
188000008 MHz
Auto tan

LI
i
B e e T = = e = |

Freq Offset
BAAEAGARA Hz

Signal Track
On 0ff

File Operation $tatus, C:\SCREN®43.GIF file saved

802.11n, Channel No.: 11
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802.11n (HT40)

= Agilent File

Catalogr

Saver

1

Load»

Deleter

Copy

Renamer

More
1 of 2

Copyright 2000-2008 Agilent Technologies

802.11n, Channel No.: 3

Freg/Channel

Atten 40 dB e Center Freq
Ften 40 dB 2 48350000 GHz

Start Freq
. 238350000 GHz
E en t er o Ak -'?“'"MJ m

']

] 2.58300RRA GHz

| Rwa CF Step
v n CA.REAGRRA MHz
Auto Man
5 GHz Freq Offset
A.ARRARRAE Hz

Signal Track
On 0ff

File Operation Status. C:\SCRENGO@.GIF file saved

802.11n, Channel No.: 9
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5.4. Spurious Radiated Emissions in the restricted band

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

The Equipment Under Test (EUT) was set up on a non-conductive table in the semi-anechoic
chamber. The test was performed at the distance of 3 m between the EUT and the receiving antenna.
The turntable shall be rotated from 0 to 360 degrees for detecting the maximum of radiated spurious
signal level. The measurements shall be repeated with orthogonal polarization of the test antenna.
RBW is set to 100kHz.The data of cable loss and antenna factor has been calibrated in full testing
frequency range before the testing. Sweep the whole frequency band through the range from 9kHz to
the 10th harmonic of the carrier, and the emissions less than 20 dB below the permissible value are
reported.

Set the spectrum analyzer in the following:

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=3MHz / Sweep=AUTO
This setting method can refer to KDB 558074.

The field strength of spurious emission was measured in the following position: EUT stand-up position
(Z axis), lie-down position (X, Y axis). The worst emission was found in stand-up position (Y axis) and

the antenna is vertical.

The test is in transmitting mode.

Test setup
Aditeniia
-~ tower
O 3« Q- —— ___ Hom
- /"" antenna
M 4 Hﬂ“x\ Speclrian
Jj_ . analyzer
| - [ — |
v
Turntable
EI. . E—
A | P oo
H | l 1
2. 4rn
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Note: Area side:2.4mX3.6m

Limits
Spurious Radiated Emissions are permitted in any of the frequency bands listed below:
MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-513
'0.495 - 0.505 16.69475 - 16.69525 G08 - 614 5.35 "~ G
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.7
4.125-4.128 25.5-25.67 1300 - 1427 8.025 - 8 5
4.17725-4.17775 375-3825 1435 - 1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748-752 1660 - 1710 106-12.7
6.26775 - 6.26825 108 - 121.94 17188-17222 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 1447 -14.5
8.291 -8.294 149.9 - 150.05 2310 -2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.3B675 156.7- 1569 2690 - 2900 2201-23.12
8.41425- 841475 162.0125 - 167.17 3260 - 3267 236-240
12.29-12.293 167.72-173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 33458 - 3358 36.43 - 36.5
1257675 - 12.57725 322-3354 3600 - 4400 ()
13.36-13.41
Limit in restricted band
Frequency of emission (MHz) Field strength(uV/m) Field strength(dBuV/m)
0.009-0.490 2400/F(kHz) /
0.490-1.705 24000/F(kHz) /
1.705-30.0 30 /
30-88 100 40
88-216 150 43.5
216-960 200 46
Above960 500 54
§15.35(b)

There is also a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.

Peak Limit=74 dBuV/m

Average Limit=54 dBuV/m

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U= 3.55 dB

TA Technology (Shanghai) Co., Ltd.
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Test resulit:
The messy code (985im ) including in the following plots mean dBuv/m.

802.11b-Channel 1:
Peak

110
105

100

Level in dBfili/m
Y
&

40 2.389245000 GHz
35.016 @@Jifi/m
5 L 4

2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz

FCC RE PK Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

110
105
100
95
90
85
80
75
70
65

60

Levd indBifi/m

55 1

50

2.389905000 GHz

451 35.675 dBIiim

40 1
25 v
30 4

25

20
2310 2320 2340 2360 2380 2400 2420 2430

Frequency in MHz

FCC RE AV Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier
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802.11b-Channel 11:

110
105

100

Peak

Level in dBfifi/m
e
&

2.484818750 GHz

34.145 w@/m

FCC RE PK

110

105

100 A

95

90

85

80

75

70 1

65

Level indBii/m

60

55

2460 2470 2480 2490
Frequency in MHz

Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

2500

50

45 7

40 1

2.485676250 GHz

36.204 WIm

FCC RE AV

2440 2450 2460 2470 2480 2490
Frequency in MHz

Preview Result 1-AVG ¥ Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier

2500
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802.11g-Channel 1:
Peak

110
105

100

Level in dBiE/m
[}
o

40 2.388990000 GHz

35.173 w\:/m
35

2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz

FCC RE PK Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

110
105
100
95
90
85
80
75
70
65

60

Level indBfifi/m

55 1

50
45

40 2.389095000 GHz

35.595 @i/m
35 1
30

25 1

20 t t t t t t t t + + + 1
2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz

FCC RE AV Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier
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802.11g-Channel 11:

110
105

100

Peak

Levd indBfifi/m
@
&

20

2.489200000 GHz
34171 w/m

2450

FCC RE PK

110 7

105 1

100

95 1

90 1

85 1

80 1

751

70 1

65

Level in dBiifi/m

60

55

2460 2470 2480 2490
Frequency in MHz

Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

2500

50

451

40

351

30 1

251

20

2.485393750 GHz
36.123 ggili/m

2450

FCC RE AV

+ + + + + + +
2460 2470 2480 2490
Frequency in MHz

Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier

J
2500
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802.11n-Channel 1(HT20):

Peak
1107
*
1007
90
80
£ FCC RE PK
£ 70
o
o
£
° 60
>
)
-
50
40 2.385585000 GHz
34.99’!Bﬁfglm
30
20 ; ; ; ; ; ; ; ; ; |
2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz
FCC RE PK Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+
Note: The signal beyond the limit is carrier
Average
10 T
105 T +*
100 T
95T
90 T
851
80 T
751
701
E -+
YR
8 *T
E 60 T
55 1T FEC
50 T
451
40+ 2.38945500% GHz
1 35.440 /m
351 v
30T
251
20
2310 2320 2340 2360 2380 2400 2420 2430
Frequency in MHz
FCC RE AV Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier
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802.11n-Channel 11(HT20):

110
105
100
95
90
85
80

75 1

Peak

70

65

60

Level indBfifi/m

55

50

45 1

40

35

30 1

25 1

20

2.485975000 GHz

34.200 wﬁ/m

2450

== FCCRE PK

110

105

100

95

90

85

80

75

70

65

Level in dBfifi/m

60

55

2460 2470 2480 2490
Frequency in MHz

Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

2500

50

45

40 1

2.486531250 GHz

36.271 wﬁ/m

FCC RE AV

2460 2470 2480 2490
Frequency in MHz

Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier

2500
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802.11n-Channel 3(HT40):

110

105

100

Peak

Fe6 RE Pk

LevelindBifi/m
I
o

2.389485000 GHz
39677 @E/m

== FCCREPK

110

105

100

95

90

85

80

75

70

65

Level in dBiii/m

60

55

2320 2340 2360 2380 2400 2420

Frequency in MHz

Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

FECREA

2430

50

45

40

35 1

30

25

20

2.389770000 GHz
35.869 dBii/im W

2310

FCC RE AV

2320 2340 2360 2380 2400 2420
Frequency in MHz

Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier

2430
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802.11n-Channel 9(HT40):

110

105

100

Level in dBfifi/m
>
xR

Peak

2.483800000 GHz
37.124 wﬂlm

FCC RE PK

110

105

100

95

90

85

80

75

70

65

Levdl indBiifi/m

60

55 1

2460 2470 2480 2490
Frequency in MHz

Preview Result 1-PK+ * Data Reduction Result 1 [2]-PK+

Note: The signal beyond the limit is carrier

Average

2500

50

45

40

35

30 1

25

20

2483612500 GHz
vﬁ. 167 dBii/m

2450

FCC RE AV

2460 2470 2480 2490

Frequency in MHz

Preview Result 1-AVG * Data Reduction Result 1 [2]-AVG

Note: The signal beyond the limit is carrier

2500
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5.5. Power Spectral Density

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable. RBW is set to 3 kHz and VBW is set to 10 kHz on spectrum analyzer. Set the span
to 1.5 times the DTS channel bandwidth. Sweep time = auto couple. Trace mode = max hold.

The peak power spectral density is recorded.

Test setup

Analyzer

EUT

Limits

Rule Part 15.247(e) specifies that” For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission. *

Limits <8 dBm/ 3kHz

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.75dB.
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Test Results:

Network Channel Power Spectral Density Conclusion
Standards Number dBm / 3kHz
1 -8.020 PASS
802.11b 6 -10.602 PASS
11 -9.694 PASS
1 -12.696 PASS
802.11g 6 -12.023 PASS
11 -11.103 PASS
1 -14.800 PASS
2.11
802.11n 6 15.288 PASS
HT20
11 -14.628 PASS
3 -19.350 PASS
802.11n
6 -20.465 PASS
HT40
9 -21.873 PASS
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802.11b

11 Agilent Spectrum Analyzer, - Swept SA g
e soa e s oRREGiE| 3 ALIGN AUTO 12:57:49 AM Jan 26, 2016
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr

Input: RF PNO: Fast L, 1fig:FreeRun Avg|Held: 19100
IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.411 34 GHz Auto Tune
10 gBde Ref 23.00 dBm 8.020 dBm

Center Freq
2.412000000 GHz

StartFreq
2.397000000 GHz

Stop Freq
2.427000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
OHz

Center 2.41200 GHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16s (1001 pts)

802.11b, Channel No.: 1

11 Agilent Spectrum Analyzer, - Swept SA

e e ERREE : ALIGNAUTO  [01:00:33 AN F
Center Freq 2.437000000 GHz Avg Type: Log-Pwr TRacE [ requency
PNO: Fast Ly T1rig:FreeRun Avg|Hold: 41100 TVPE
5 ——!

IFGain:Low Atten: 34 dB

Mkr1 2.437 96 GHz Auto Tune
EogBde Ref 23.00 dBm 210 602 dBm

Center Freq
2.437000000 GHz

StartFreq
2.422000000 GHz

Stop Freq
2.452000000 GHz

CF Step
3.000000 MHz
uto Man

m------mn E—
0 ,1, , — Freq Offset

Center 2.43700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3. 16 s (1001 pts)

802.11b, Channel No.: 6
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11 Agilent Spectrum Analyzer, - Swept SA g
BN s e G ORREG 3 ALIGN AUTO 01:01:13 &M Jan 26, 2016

Center Freq 2.462000000 GHz . Avg Type: Log-Pwr
PNO: Fast Ly, Trig: Free Run Avg|Hold: 101100

IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.460 35 GHz Auto Tune
10 gBde Ref 23.00 dBm 20.694 dBm

Center Freq
2.462000000 GHz

StartFreq
2.447000000 GHz

Stop Freq
2.477000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
OHz

Center 2.46200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts)

802.11b, Channel No.: 11

802.11g

11 Agilent Spectrum Analyzer, - Swept SA

[CEws | Ee 3 ALIGN AUTO 01:02:55 AM

-
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr UREE
Input: RF PNO: Fast Ly, Trig: Free Run Avg|Hold: 3100 TvPE

IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.418 87 GHz Auto Tune
10 By Ref 23.00 dBm “12 696 dBm

MMIIII]LI:IJLIJ'J.M
Lk '" v Stop Freq
2.427000000 GHz

CF Step
3.000000 MHz
uto Man

Center Freq
2.412000000 GHz

StartFreq
2.397000000 GHz

Freq Offset
OHz

Center 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3. 16 s (1001 pts)

802.11g, Channel No.: 1
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11 Agilent Spectrum Analyzer, - Swept SA g
BN s e G ORREG 3 ALIGN AUTO 01:02:22 &M Jan 26, 2016

Center Freq 2.437000000 GHz _ Avg Type: Log-Pwr : PEnUancy
Input: RF PNO: Fast Ly, Trig: Free Run Avg|Hold: 4100

IFGain:Low Atten: 34 dB

Mkr1 2.429 56 GHz Auto Tune
19dBidv__Ref 23.00 dBm T

lMMMML thl

PR Y TR A R
INM ‘r w 2452000000 GHz
P

Center Freq
2.437000000 GHz

StartFreq
2.422000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
OHz

Center 2.43700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts)

802.11g, Channel No.: 6

11 Agilent Spectrum Analyzer, - Swept SA g

5 R R AR R e : ALIGN AUTO

- [EEE
Center Freq 2.462000000 GHz _ Avg Type: Log-Pwr 3 4 PEnUancy
Input: RF PNO: Fast Ly, Trig: Free Run Avg|Hold: 3100

IFGain:Low Atten: 34 dB

Mkr1 2.456 36 GHz Auto Tune
EogBde Ref 23.00 dBm 11.103 dBm

Center Freq
2.462000000 GHz

StartFreq
2.447000000 GHz

Stop Freq
2.477000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
OHz

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16s (1001 pts)

802.11g, Channel No.: 11
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802.11n (HT20)

I Agilent Spectrum Analyzer, - Swept SA g
5 R R AR R e : ALIGNAUTO

-
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr
Input: RF PNO: Fast Ly, Trig: Free Run Avg|Hold: 5100

IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.416 74 GHz Auto Tune
-14.800 dBm

Center Freq
2.412000000 GHz

StartFreq
2.397000000 GHz

Stop Freq
2.427000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
OHz

Center 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz Sweep 3.16 s (1001 pts)

MSG

11 Agilent Spectrum Analyzer, - Swept SA @
QO e 02 e R

Center Freq 2.437000000 GHz . Avg Type: Log-Pwr
PNO: Fast Ly, Trig: Free Run Avg|Hold: 7100

IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.444 74 GHz Auto Tune
-15.288 dBm

Center Freq
2.437000000 GHz

StartFreq
2.422000000 GHz

Stop Freq
2.452000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
OHz

Center 2.43700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts)

MSG

802.11n, Channel No.: 6
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11 Agilent Spectrum Analyzer, - Swept SA

B e SO e B R ORREGIE]

Center Freq 2.462000000 GHz
PHO: Fast
IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 5100

01:05:42 &M
TRACE
TYPE

Trig: Free Run
Atten: 34 dB

Mkr1 2.456 33 GHz

-14.628 dBm

EO gB!dw Ref 23.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

Span 30.00 MHz

#VBW 10 kHz Sweep 3.16 s (1001 pts)

EEX

Frequency

Auto Tune

Center Freq
2.462000000 GHz

StartFreq
2.447000000 GHz

Stop Freq
2.477000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
OHz

802.11n, Channel No.: 11

802.11n (HT40)

11 Agilent Spectrum Analyzer, - Swept SA
B e SO T B R ORREGIE]
Center Freq 2.422000000 GHz _

7 Trig:Free Run

PHO: Fast
IFGain:Low Atten: 34 dB

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 3100

01:09:00 AM Jan 26, 2016

Mkr1 2.418 88 GHz

-19.350 dBm

EO gB!dw Ref 23.00 dBm

I
S N T N
S N T N
---ﬁ---
B . IO
I A .
W------WI-

Center 2.42200 GHz Span 60.00 MHz
#Res BW 3.0 kHz Sweep 6.33 s (1001 pts)

#VBW 10 kHz

EEX

Frequency

Auto Tune

Center Freq
2.422000000 GHz

StartFreq
2.392000000 GHz

Stop Freq
2.452000000 GHz

CF Step
6.000000 MHz
uto Man

Freq Offset
OHz

802.11n, Channel No.: 3
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11 Agilent Spectrum Analyzer, - Swept SA g
BN s e G ORREG 3 ALIGN AUTO 01:10:08 &M Jan 26, 2016

Center Freq 2.437000000 GHz . Avg Type: Log-Pwr
PNO: Fast Ly, Trig: Free Run Avg|Hold: 3100

IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.448 88 GHz Auto Tune
10 gBde Ref 23.00 dBm 220 465 dBm

Center Freq
2.437000000 GHz

StartFreq
2.407000000 GHz

Stop Freq

T il 2.467000000 GHz

i
-I.--k--

CF Step
6.000000 MHz
uto Man

Freq Offset
OHz

Center 2.43700 GHz Span 60.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 6.33 s (1001 pts)

802.11n, Channel No.: 6

11 Agilent Spectrum Analyzer, - Swept SA g

5 R R AR R e : ALIGN AUTO

- EEEEE
Center Freq 2.452000000 GHz . Avg Type: Log-Pwr
Input: RF PNO: Fast () Trig: Free Run Avg|Held: 11100

IFGain:Low Atten: 34 dB

Frequency

Mkr1 2.455 12 GHz Auto Tune
10 gBde Ref 23.00 dBm 21 873 dBm

Center Freq
2.452000000 GHz

StartFreq
2.422000000 GHz

Stop Freq
2.482000000 GHz
fl (g 1GHIET

CF Step
6.000000 MHz
uto Man

=
=
12

>

Freq Offset
OHz

| [ ] [

Center 2.45200 GHz Span 60.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 6.33 s (1001 pts)

802.11n, Channel No.: 9
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5.6. Spurious RF Conducted Emissions

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer and WIFI test set via a power splitter with a known
loss. The spectrum analyzer scans from 30MHz to the 10th harmonic of the carrier. The peak
detector is used. RBW and VBW are set to 100 kHz, Sweep is set to ATUO.

The test is in transmitting mode.

Test setup

EUT Splitter Spectrum

Analyzer

Limits

Rule Part 15.247(d) pacifies that “In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power.”

Carrier frequenc
Network Standards (MH:) . Reference value (dBm) Limit
2412 4.36 <-15.64
802.11b 2437 -7.47 <-27.47
2462 -1.27 <-21.27
2412 467 <-15.33
802.11g 2437 -1.36 <-21.36
2462 1.85 <-18.15
2412 1.42 <-18.58
802.11n
2437 -4.38 <-24.38
HT20
2462 -1.03 <-21.03
2422 -4.02 <-24.02
802.11n 2437 6.09 <-26.09
HT40 i -
2452 -5.02 <-25.02
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Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is

with the coverage factor k = 1.96.

2GHz-26.5GHz

Frequency Uncertainty
100kHz-2GHz 0.684 dB
1.407 dB

TA Technology (Shanghai) Co., Ltd.
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~__  FCC RF Test Report
Test Results:

If disturbances were found more than 20dB below limit line, the mark is not required for the EUT.

802.11b CH1

WIFI b CH1

-20T W‘L
-30T

-40T

Level in dBm

-50T

-60T

P e e o

™ bl Ll YT PP m \m” phobin Hﬂr‘

PR T it

¥

[ bt
T it
-807

-90 t t t t t t t t t t t |
30 500 1000 1500 2000 2500 3000

Frequency in MHz

WIFIb CH1

MaxPeak-MaxHold-PK+

Note: The signal beyond the limit is carrier

Spurious RF conducted emissions from 30MHz to 3GHz

WIFI b CH1

207
-30T
-40T

-50T

Level in dBm

-60T
-707

-801

-90
3 4 6 8 10 12 14 16 18

Frequency in GHz

WIFIb CH1

MaxPeak-MaxHold-PK+

Spurious RF conducted emissions from 3GHz to 18GHz
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WIFI b CH1

-207
-30T

-401

Level in dBm

-507
-60T
-70 :
-80 :

-90T

-100° t t t L t t t t t t t t t t t t |

18 19 20 21 22 23 24 25 26 26.5

Frequency in GHz

MaxPeak-MaxHold-PK+ WIFI b CH1

Spurious RF conducted emissions from 18 GHz to 26.5GHz

802.11b CH6

-201
WIFI'b CH&

-301

-401

Level in dBm

-501
-60T

=701

TN WYPYPON T e [
" HpaBiein u

L
Ll ke ‘ il (Ao
Tilbilk ) v

-80T

-90
30 500 1000 1500 2000 2500 3000

Frequency in MHz

MaxPeak-MaxHold-PK+ WIFI b CH6

Note: The signal beyond the limit is carrier

Spurious RF conducted emissions from 30MHz to 3GHz
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-20T
WIFI'b CH6

-301

-40f

Level in dBm

-501
-60T
=70

-80T

-90 t t t t t t t t t t t t t t |
3 4 6 8 10 12 14 16 18

Frequency in GHz

MaxPeak-MaxHold-PK+ WIFI b CH6

Spurious RF conducted emissions from 3GHz to 18GHz
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-30T

407
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-507
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o]
-80 :
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18 19 20 21 22 23 24 25 26 26.5

Frequency in GHz
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Spurious RF conducted emissions from 18 GHz to 26.5GHz
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802.11b CH11

20t WIFLb CH1]

-30T

-40T

Level in dBm

-50T
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30 500 1000 1500 2000 2500 3000
Frequency in MHz
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Note: The signal beyond the limit is carrier

Spurious RF conducted emissions from 30MHz to 3GHz

20t WIELD CH11
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Level in dBm

-50T
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Spurious RF conducted emissions from 3GHz to 18GHz
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20+ WIFLb CH1]

-30T

407

Level in dBm

-507
-60T
=707

-80T

18 19 20 21 22 23 24 25 26 26.5

Frequency in GHz

MaxPeak-MaxHold-PK+ WIFIb CH11

Spurious RF conducted emissions from 18 GHz to 26.5GHz

802.11g CH1

WIFI g CH1

-20r
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-40r

Level in dBm
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Note: The signal beyond the limit is carrier

Spurious RF conducted emissions from 30MHz to 3GHz
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802.11g CH6

WIFI g CH6
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WIFI g CH6
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5.7. Radiates Emission

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The test set-up was made in accordance to the general provisions of ANSI C63.4-2014. The
Equipment Under Test (EUT) was set up on a non-conductive table in the semi-anechoic chamber.
The test was performed at the distance of 3 m between the EUT and the receiving antenna. The
radiated emissions measurements were made in a typical installation configuration. Sweep the whole
frequency band through the range from 9kHz to the 10th harmonic of the carrier, and the emissions
less than 20 dB below the permissible value are reported.

During the test, below 30MHz, the center of the loop shall be 1 meters; above 30MHz, the height of
receive antenna shall be moved from 1 to 4 meters, and the antenna shall be performed under
horizontal and vertical polarization. The turntable shall be rotated from 0 to 360 degrees for detecting
the maximum of radiated spurious signal level. The measurements shall be repeated with orthogonal
polarization of the test antenna. The data of cable loss and antenna factor has been calibrated in full
testing frequency range before the testing.

Set the spectrum analyzer in the following:

Below 1GHz (detector: Peak and Quasi-Peak)

RBW=100kHz / VBW=300kHz / Sweep=AUTO

Above 1GHz(detector: Peak):

(a) PEAK: RBW=1MHz VBW=3MHz/ Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=3MHz / Sweep=AUTO

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

The test is in transmitting mode.
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Test setup

9KHz~~~ 30MHz

Loop
antenna

i

ie—— 3m

Turntable

— {;:5_ Spectrum
- I -51m . l Analyzer
Gt : Coaxial Cable /

round Plane

30MHz~~~ 1GHz

Antenna
M~ tower

C— ]

——— 3m —

Turntable
lm to 4m

—_— 6:5_ | Spectrum
- I -om : l Analyzer

Gr : Coaxial Cable /

ound Plane

Above 1GHz
T Anfenna
- tower
. L Hom
EUT —\ 4 3m , / anfena
Turntable ' ...Jj”_h“‘\ Specirum
\ analyzer
EUT = —
T —
* —
U.8m 1 Pre-aing L _E
B — N | LT - ]
H—2.4m —N
Note: Area side:2.4mX3.6m
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Report No: RXA1511-0187RFO6R3

Limits

Rule Part 15.247(d) specifies that “In addition, radiated emissions which fall in the restricted bands,
as defined in § 15.205(a), must also comply with the radiated emission limits specified in § 15.209(a)

(see § 15.205(c)).”

Limit in restricted band

Frequency of emission (MHz) Field strength(uV/m) Field strength(dBuV/m)
0.009-0.490 2400/F(kHz) /
0.490-1.705 24000/F (kHz) /

1.705-30.0 30 /
30-88 100 40
88-216 150 43.5
216-960 200 46
Above960 500 54

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is

with the coverage factor k = 1.96.

Frequency Uncertainty
9KHz-30MHz 3.55dB
30MHz-200MHz 4.19dB
200MHz-1GHz 3.63 dB
Above 1GHz 3.68 dB

TA Technology (Shanghai) Co., Ltd.
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Test result

Sweep from 9 kHz to 30MHz, and the emissions more than 20 dB below the permissible value are not

reported.

The messy code (488im ) including in the following graphs mean dBuv/m.

The following graphs display the maximum values of horizontal and vertical by software.

For above 1GHz, Blue trace uses the peak detection, Green trace uses the average detection.

802.11b CH1
RE 0.03-1GHz QP Class B
80T
e 60T FCC Parft 15 |RE QP ((lass ()
et L
@ I
2 40 !
3 |
g &
- 20+ * L 4 'S ¢
4
0 : ——t—— : : : : B |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readin Correct
Frequency | Quasi-Peak | Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) (Ge0) | pivimy | gy | @ |¢ )
40.348750 22.0 100.0 \Y 290.0 35.2 13.2 18.0 40.0
64.921250 22.4 100.0 \Y 101.0 33.0 10.6 17.6 40.0
100.161250 15.5 125.0 \Y 59.0 28.7 13.2 28.0 43.5
214.501250 25.5 100.0 \Y 167.0 38.1 12.6 18.0 43.5
532.422500 18.1 118.0 \Y, 282.0 38.7 20.6 27.9 46.0
913.745000 24.8 125.0 H 318.0 50.6 25.8 21.2 46.0
Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak
TA Technology (Shanghai) Co., Ltd. Page 66 of 143

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&
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RE 1G-3GHz PK+AV
1201
1001
£ 80': I FCCRE PK
& |
S 60T ' v
é 40]- * * * L *A
9 .L'_ . e e .
20T
0 t t t t t t t |
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ( ) (em) ©@9) | muvm @s | (@B )
1169.250000 41.3 100.0 H 190.0 494 -8.1 32.7 74
1429.750000 41.5 100.0 \Y, 141.0 48.4 -6.9 32.5 74
1631.500000 43.2 100.0 \Y, 349.0 47.9 -4.7 30.8 74
2063.500000 43.7 100.0 Vv 338.0 46.8 -3.1 30.3 74
2582.500000 46.9 100.0 \Y, 0.0 47.2 -0.3 27 1 74
2989.750000 50.9 100.0 H 74.0 53.1 2.2 23.1 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) | (cm) (deg) (dBuV/m) |  (dB) (dB) | ( )
1169.250000 30.3 100.0 H 190.0 38.4 -8.1 23.7 54
1429.750000 31.2 100.0 \Y, 141.0 38.1 -6.9 22.8 54
1631.500000 33.2 100.0 \Y, 349.0 37.9 -4.7 20.8 54
2063.500000 35.2 100.0 \Y, 338.0 38.3 -3.1 18.8 54
2582.500000 37.8 100.0 V 0.0 38.1 -0.3 16.2 54
2989.750000 41.8 100.0 H 74.0 44.0 2.2 12.2 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 3-18GHz PK+AV
80T ECC RE PK
70
60 *
€ 50{ *; % bt
% 40+ * i
§ SOI-- i it A o T
LI (;E
1
36 ' 5 6 7 8 106 186
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak  Height | . . Azimuth valueg oy | Margin | Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) (cm) (deg) (dBuV/m) (dB) (dB) | ( )
4027.500000 39.0 100.0 \Y 300.0 39.6 0.6 35.0 74
5413.125000 41.5 100.0 \Y 0.0 45.2 3.7 32.5 74
6915.000000 44.0 100.0 H 276.0 50.9 6.9 30.0 74
9648.750000 499 100.0 V 10.0 60.4 10.5 241 74
13005.000000 49.8 100.0 H 96.0 66.0 16.2 24.2 74
17992.500000 58.9 100.0 H 96.0 84.2 25.3 15.1 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @2 | )
4027.500000 32.0 100.0 \Y 300.0 32.6 0.6 22.0 54
5413.125000 34.9 100.0 \ 0.0 38.6 3.7 19.1 54
6915.000000 37.2 100.0 H 276.0 44 1 6.9 16.8 54
9648.750000 417 100.0 \Y 10.0 52.2 10.5 12.3 54
13005.000000 42.8 100.0 H 96.0 59.0 16.2 11.2 54
17992.500000 51.7 100.0 H 96.0 77.0 25.3 2.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 40T
8 F * % % ¥ * *
20T ey .
0 T T T i T T T T i T T T i T i T 1
18 19 20 21 22 23 24 25 26 265
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readin Correct
Frequency Peak Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) o) | muvim) @) (@B )
18395.250000 29.4 \Y 0.0 34.3 -4.9 446 74
19491.750000 25.2 \Y 0.0 32.8 -7.6 48.8 74
21651.812500 25.1 H 0.0 34.3 9.2 48.9 74
23248.750000 26.1 \Y 0.0 33.6 -7.5 479 74
24664.000000 241 H 0.0 31.2 -7.1 499 74
25222.875000 27.2 H 0.0 33.1 -5.9 46.8 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g i:::::t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
18395.250000 20.5 \Y% 0.0 254 -4.9 335 54
19491.750000 15.8 \ 0.0 234 -7.6 38.2 54
21651.812500 14.3 H 0.0 23.5 -9.2 39.7 54
23248.750000 15.5 \ 0.0 23.0 -7.5 38.5 54
24664.000000 16.4 H 0.0 235 -7.1 37.6 54
25222.875000 17.9 H 0.0 23.8 -5.9 36.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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802.11b CH6
RE 0.03-1GHz QP Class B
80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
S 40 J
s |
g ¢ *
20 et *
I *HT
0 : —t—t— : : : : —t—t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
39.703750 21.2 100.0 \Y 190.0 34.3 13.1 18.8 40.0
67.827500 16.8 100.0 \Y 0.0 26.3 9.5 23.2 40.0
100.651250 13.2 125.0 \Y 0.0 26.4 13.2 30.3 43.5
214.502500 24.9 100.0 \Y 352.0 37.5 12.6 18.6 43.5
542.850000 18.3 125.0 H 90.0 39.2 20.9 27.7 46.0
956.670000 25.3 100.0 H 139.0 514 26.1 20.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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120T

1001

80T

RE 1G-3GHz PK+AV

€ B FCC RE PK
S 60T 3
3 ->Ié
g 4OI * % & i
S 7L L il :
20T
0 t t t t t t |
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1172.750000 394 100.0 H 34.0 47.5 -8.1 34.6 74
1439.000000 414 100.0 H 0.0 48.3 -6.9 32.6 74
1672.000000 43.0 100.0 V 146.0 48.1 -5.1 31.0 74
2050.000000 44.0 100.0 \ 264.0 47.2 -3.2 30.0 74
2539.750000 46.3 100.0 \ 330.0 46.7 -04 27.7 74
2992.000000 50.9 100.0 Y 252.0 53.1 2.2 23.1 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1172.750000 30.1 100.0 H 34.0 38.2 -8.1 23.9 54
1439.000000 31.1 100.0 H 0.0 38.0 -6.9 22.9 54
1672.000000 33.4 100.0 \% 146.0 38.5 -5.1 20.6 54
2050.000000 35.0 100.0 Vv 264.0 38.2 -3.2 19.0 54
2539.750000 36.8 100.0 \% 330.0 37.2 -04 17.2 54
2992.000000 41.7 100.0 \ 252.0 43.9 2.2 12.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 3-18GHz PK+AV
80T ECC RE PK
70
60 ¥
g 50 & ]
= + *
% 40+ * i T W
= 20T
10T
0 t t t t t t {
3G 5G 6 7 8 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4023.750000 38.5 100.0 H 63.0 391 0.6 35.5 74
5364.375000 42.5 100.0 \Y 0.0 46.2 3.7 31.5 74
7220.625000 43.4 100.0 H 97.0 521 8.7 30.6 74
9699.375000 47.2 100.0 \Y 352.0 58.2 11.0 26.8 74
12710.625000 49.5 100.0 \Y 309.0 64.6 15.1 24.5 74
17983.125000 58.8 100.0 H 164.0 84.0 25.2 15.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4023.750000 32.0 100.0 H 63.0 32.6 0.6 22.0 54
5364.375000 34.7 100.0 \Y 0.0 38.4 3.7 19.3 54
7220.625000 374 100.0 H 97.0 46.1 8.7 16.6 54
9699.375000 40.7 100.0 \Y 352.0 51.7 11.0 13.3 54
12710.625000 429 100.0 V 309.0 58.0 15.1 11.1 54
17983.125000 51.9 100.0 H 164.0 771 25.2 2.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 401
3 o * * * * * ')k
201-.:;‘;,\ — A N —
0 T T T T T T T T T T T T T T T i 1
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readin Correct
Frequency Peak Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18380.375000 28.2 \Y 0.0 33.0 -4.8 45.8 74
19510.875000 23.9 \Y 0.0 314 -7.5 50.1 74
21658.187500 23.1 \Y 0.0 32.3 -9.2 50.9 74
23251.937500 25.3 H 0.0 32.8 -7.5 48.7 74
24727.750000 24.8 H 0.0 31.0 -6.2 49.2 74
25231.375000 271 \Y 0.0 33.0 -5.9 46.9 74

Remark: 1. Correction Factor = Antenna

factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g (::c;:';crt Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
18380.375000 20.2 Vv 0.0 25.0 -4.8 33.8 54
19510.875000 15.9 \Y 0.0 234 -7.5 38.1 54
21658.187500 14.5 \Y 0.0 23.7 -9.2 39.5 54
23251.937500 15.7 H 0.0 23.2 -7.5 38.3 54
24727.750000 16.5 H 0.0 22.7 -6.2 375 54
25231.375000 18.5 \Y 0.0 244 -5.9 355 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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802.11b CH11

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
S 40 J
s |
g Y .
20 et . *
L L 4
0 : —t : : : : —t—t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
40.666250 221 114.0 \Y 230.0 35.3 13.2 17.9 40.0
65.202500 19.0 100.0 \Y 230.0 29.5 10.5 21.0 40.0
101.177500 12.6 125.0 \Y 84.0 25.7 13.1 30.9 43.5
214.502500 24.8 100.0 \Y 354.0 374 12.6 18.7 43.5
556.392500 18.8 125.0 \Y 0.0 40.0 21.2 27.2 46.0
904.535000 24.7 100.0 \Y 160.0 50.4 25.7 21.3 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.

Page 74 of 143
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 1G-3GHz PK+AV
1201
1001
£ 80': FCC RE PK
S 60T v
E ol X * * -
e L e
20T
0 t t t t t t {
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1169.750000 39.7 100.0 H 50.0 47.8 -8.1 34.3 74
1441.500000 40.8 100.0 H 120.0 47.7 -6.9 33.2 74
1638.500000 43.2 100.0 H 167.0 479 -4.7 30.8 74
1960.500000 44 .6 100.0 \Y 287.0 47.8 -3.2 294 74
2580.000000 46.6 100.0 \Y 0.0 47.0 -0.4 274 74
2999.000000 51.1 100.0 H 0.0 53.4 2.3 22.9 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1169.750000 30.3 100.0 H 50.0 38.4 -8.1 23.7 54
1441.500000 31.2 100.0 H 120.0 38.1 -6.9 22.8 54
1638.500000 33.3 100.0 H 167.0 38.0 -4.7 20.7 54
1960.500000 35.2 100.0 \Y 287.0 38.4 -3.2 18.8 54
2580.000000 37.2 100.0 \Y 0.0 37.6 -0.4 16.8 54
2999.000000 41.8 100.0 H 0.0 44 1 2.3 12.2 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 3-18GHz PK+AV
80T ECC RE PK
70
60 X
£ 50T * x
P 4 * *
% 40+ * . L
= 20T
10T
0 t t t t t t t i
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4031.250000 40.2 100.0 H 61.0 40.8 0.6 33.8 74
5135.625000 427 100.0 H 105.0 46.3 3.6 31.3 74
6911.250000 445 100.0 H 0.0 514 6.9 29.5 74
9847.500000 50.9 100.0 \Y 334.0 62.7 11.8 231 74
12980.625000 50.5 100.0 \Y 131.0 66.7 16.2 23.5 74
17990.625000 59.7 100.0 H 275.0 85.0 25.3 14.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4031.250000 321 100.0 H 61.0 32.7 0.6 21.9 54
5135.625000 34.8 100.0 H 105.0 38.4 3.6 19.2 54
6911.250000 371 100.0 H 0.0 44.0 6.9 16.9 54
9847.500000 445 100.0 \Y 334.0 56.3 11.8 9.5 54
12980.625000 429 100.0 V 131.0 59.1 16.2 11.1 54
17990.625000 51.6 100.0 H 275.0 76.9 25.3 2.4 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
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RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 401
3 J_ 5 % * % % X
205 3y R Skl :
0 T T T i T T T T T T i T T i i
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth ::Iulzg F:':t(: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18385.687500 29.8 H 0.0 34.6 -4.8 442 74
19500.250000 25.2 \Y 0.0 32.7 -7.5 48.8 74
21634.812500 24.0 H 0.0 33.1 -9.1 50.0 74
23274.250000 25.6 \Y 0.0 32.8 -7.2 48.4 74
24728.812500 26.6 H 0.0 32.8 -6.2 47.4 74
25220.750000 26.0 \Y 0.0 32.0 -6.0 48.0 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @0 | muvim | @) | @8 | )
18385.687500 20.5 H 0.0 25.3 -4.8 33.5 54
19500.250000 16.1 \Y 0.0 23.6 -7.5 37.9 54
21634.812500 14.4 H 0.0 23.5 -9.1 39.6 54
23274.250000 15.5 \Y 0.0 22.7 -7.2 38.5 54
24728.812500 16.7 H 0.0 22.9 -6.2 37.3 54
25220.750000 18.2 \Y 0.0 24.2 -6.0 35.8 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11g CH1
RE 0.03-1GHz QP Class B
80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
S 40 J
3 |
[} ‘ ‘
~ 20+ ¢ *
| * *
0 : —t : : : : —t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
40.957500 13.2 100.0 \Y 205.0 26.4 13.2 26.8 40.0
59.103750 20.2 113.0 \Y 265.0 32.7 12.5 19.8 40.0
98.102500 13.2 100.0 H 357.0 26.2 13.0 30.3 43.5
214.501250 25.6 100.0 \Y 202.0 38.2 12.6 17.9 43.5
511.520000 18.6 125.0 \Y 0.0 38.8 20.2 27.4 46.0
920.622500 24.8 125.0 H 12.0 50.6 25.8 21.2 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 1G-3GHz PK+AV

1201
1001 |
£ 80': FCC RE PK
S 60T i il
R - PR s ‘
3 L — R
20T
0 t t t t t t {
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1195.500000 39.1 100.0 H 203.0 47.3 -8.2 34.9 74
1320.000000 41.5 100.0 \Y 248.0 48.8 -7.3 32.5 74
1645.500000 43.0 100.0 \Y 348.0 479 -4.9 31.0 74
1996.500000 44 1 100.0 \Y 28.0 474 -3.3 29.9 74
2499.000000 47.5 100.0 \Y 0.0 47.6 -0.1 26.5 74
2988.250000 51.3 100.0 H 8.0 53.5 2.2 22.7 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1195.500000 30.2 100.0 H 203.0 38.4 -8.2 23.8 54
1320.000000 31.3 100.0 V 248.0 38.6 -7.3 22.7 54
1645.500000 33.5 100.0 \Y 348.0 38.4 -4.9 20.5 54
1996.500000 35.0 100.0 \Y 28.0 38.3 -3.3 19.0 54
2499.000000 37.1 100.0 \Y 0.0 37.2 -0.1 16.9 54
2988.250000 41.7 100.0 H 8.0 43.9 -2.2 12.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 *
gK
g 50T *
PR X
§ SOT.‘-": RSO PP FTERTLIS T p el st
= 20T
10T
0 t t t t t t {
3G 5G 6 7 8 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
3691.875000 39.0 100.0 H 255.0 39.3 -0.3 35.0 74
5433.750000 41.5 100.0 \Y 166.0 453 -3.8 32.5 74
5919.375000 45.0 100.0 \Y 282.0 511 -6.1 29.0 74
9648.750000 49.5 100.0 \Y 10.0 60.0 -10.5 24.5 74
12982.500000 50.8 100.0 \Y 293.0 67.0 -16.2 23.2 74
17996.250000 58.7 100.0 H 48.0 84.1 -25.4 15.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
3691.875000 32.2 100.0 H 255.0 325 -0.3 21.8 54
5433.750000 35.9 100.0 \Y 166.0 39.7 -3.8 18.1 54
5919.375000 37.4 100.0 \Y 282.0 43.5 -6.1 16.6 54
9648.750000 42 1 100.0 \Y 10.0 52.6 -10.5 11.9 54
12982.500000 429 100.0 V 293.0 59.1 -16.2 11.1 54
17996.250000 51.9 100.0 H 48.0 77.3 -25.4 2.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
£ o
E 40':
018 i 1I9 I 2i0 I 2I1 I 2I2 i 2I3 I 2I4 i 2i5 I ZiG 2(;.5
Frequency in GHz
IE’S:zc\;/ieRv’vE I;)gsult 1V-PK+ e IE’S:zc\;/ieRv’vE I:\;/sult 2V-AVG
Dats Redueton Resul 1 [11PKs Data Reducton Rt 2 [1-AVG
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R:::::g ?::':t(:t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
18393.125000 28.8 \Y% 0.0 33.7 -4.9 45.2 74
19486.437500 23.6 Vv 0.0 313 7.7 50.4 74
21617.812500 22.8 H 0.0 31.8 -9.0 51.2 74
23265.750000 24.0 H 0.0 31.3 -7.3 50.0 74
24738.375000 243 \Y% 0.0 30.7 -6.4 49.7 74
25214.375000 249 \Y 0.0 31.0 -6.1 49.1 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Frequency Average Polarization Azimuth R:::li:g (::c;:';crt Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
18393.125000 204 \ 0.0 25.3 -4.9 33.6 54
19486.437500 15.9 \Y% 0.0 23.6 -1.7 38.1 54
21617.812500 14.6 H 0.0 23.6 -9.0 39.4 54
23265.750000 15.6 H 0.0 22.9 -7.3 38.4 54
24738.375000 16.4 Vv 0.0 22.8 -6.4 37.6 54
25214.375000 17.9 \Y% 0.0 24.0 -6.1 36.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11g CH6
RE 0.03-1GHz QP Class B
80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
S 40 I
3 |
3 4 *
20+ 'S &
2
- L 2
0 : —t : : : : : —t—t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readin Correct
Frequency | Quasi-Peak | Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
41.402500 17.2 113.0 \Y 251.0 30.4 -13.2 22.8 40.0
53.686250 10.2 100.0 \Y 152.0 23.0 -12.8 29.8 40.0
99.633750 14.9 125.0 \Y 242.0 28.1 -13.2 28.6 43.5
214.502500 24.4 100.0 \Y 324.0 37.0 -12.6 19.1 43.5
550.850000 18.5 100.0 H 254.0 39.5 -21.0 27.5 46.0
910.840000 24.7 125.0 V 172.0 50.4 -25.7 21.3 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 1G-3GHz PK+AV
1201
1001
£ 80': FCC RE PK
3 60T il
é 40]j % * * X ‘ * :
2L .
20T
0 t t t t t t {
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1170.500000 39.3 100.0 H 306.0 474 -8.1 347 74
1422.750000 40.5 100.0 H 52.0 47.4 -6.9 33.5 74
1622.750000 42.8 100.0 H 29.0 47.6 -4.8 31.2 74
1959.500000 45.7 100.0 H 98.0 48.9 -3.2 28.3 74
2992.250000 51.0 100.0 \Y 341.0 53.2 -2.2 23.0 74
2532.500000 46.6 100.0 \Y 259.0 47.0 -04 274 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1170.500000 30.0 100.0 H 306.0 38.1 -8.1 24.0 54
1422.750000 31.2 100.0 H 52.0 38.1 -6.9 22.8 54
1622.750000 33.3 100.0 H 29.0 38.1 -4.8 20.7 54
1959.500000 34.9 100.0 H 98.0 38.1 -3.2 19.1 54
2992.250000 41.8 100.0 \Y 341.0 44.0 2.2 12.2 54
2532.500000 37.0 100.0 V 259.0 37.4 -0.4 17.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 X
¥ %
£ 50T
% 40+ * * , T J b
§ 30]:.-,.,,,. o o T
= 20T
10T
0 t t t t t t t i
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4027.500000 39.4 100.0 H 119.0 40.0 -0.6 34.6 74
5263.125000 41.7 100.0 H 74.0 454 -3.7 32.3 74
6894.375000 44.6 100.0 \Y 143.0 51.5 -6.9 29.4 74
9748.125000 52.5 100.0 \Y 10.0 64.1 -11.6 21.5 74
13006.875000 48.9 100.0 \Y 222.0 65.1 -16.2 251 74
17979.375000 58.8 100.0 \Y 200.0 84.0 -25.2 15.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4027.500000 31.9 100.0 H 119.0 325 -0.6 221 54
5263.125000 34.8 100.0 H 74.0 38.5 -3.7 19.2 54
6894.375000 37.4 100.0 \Y 143.0 443 -6.9 16.6 54
9748.125000 47.5 100.0 \Y 10.0 59.1 -11.6 6.5 54
13006.875000 43.0 100.0 V 222.0 59.2 -16.2 11.0 54
17979.375000 51.7 100.0 \ 200.0 76.9 -25.2 2.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 401
9 _l: % ¥ +* * % %
20t TNs _ L. .
0 T T T i T T T T i T T T i i T i i
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth ::Iulzg F:':t(: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18381.437500 28.6 \Y 0.0 334 -4.8 454 74
19517.250000 22.7 H 0.0 30.1 -7.4 51.3 74
21652.875000 22.4 H 0.0 31.6 -9.2 51.6 74
23278.500000 25.7 H 0.0 32.9 -7.2 48.3 74
24728.812500 26.0 \Y 0.0 32.2 -6.2 48.0 74
25232.437500 26.8 H 0.0 32.7 -5.9 47.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @0 | muvim | @) | @8 | )
18381.437500 20.5 \Y 0.0 25.3 -4.8 33.5 54
19517.250000 15.5 H 0.0 22.9 -7.4 38.5 54
21652.875000 14.5 H 0.0 23.7 9.2 39.5 54
23278.500000 15.6 H 0.0 22.8 -7.2 38.4 54
24728.812500 16.7 \Y 0.0 22.9 -6.2 37.3 54
25232.437500 18.1 H 0.0 24.0 -5.9 35.9 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report Report No: RXA1511-0187RFO6R3

802.11g CH11

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
@ |
o I
40 I
3 |
3 & L 2
201 L 2
L 4
I . *
0 : ———t— : : : : —t—t— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MH dBuV/ d dB dBuV/
(MHz) | (dBuv/m) | (cm) @9 | imuvim) (@s (@B | (dBuvm)
43.092500 15.4 100.0 \Y 22.0 28.5 -13.1 24.6 40.0
53.568750 10.6 100.0 \Y 310.0 23.4 -12.8 29.4 40.0
108.008750 141 125.0 \Y 130.0 26.6 -12.5 29.4 43.5
214.502500 24.0 100.0 \Y 0.0 36.6 -12.6 19.5 43.5
556.150000 18.8 114.0 \Y 227.0 40.0 -21.2 27.2 46.0
913.505000 24.8 100.0 \Y) 45.0 50.6 -25.8 21.2 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 86 of 143




(A&

~__)  FCC RF Test Report Report No: RXA1511-0187RFO6R3
RE 1G-3GHz PK+AV
120T
100':
E 80-: L FCC RE PK
T %L *
§ 40I . % * ele
20:?“ .
(1)000 i 1 5i00 I 20i00 25i00 i 30i00
Frequency in MHz
IE’S:zc\;/ieRv’vE I;)gsult 1V-PK+ e Ei?lisvs Q(\e/sult 2V-AVG
Dats Reduston Resul 1 21PKs Dt Reducton Roult 2 [2-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Frequency Peak Height Polarization Azimuth R:::::g ?::':t‘:t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
1172.750000 39.1 100.0 H 20.0 47.2 -8.1 34.9 74
1420.250000 41.7 100.0 H 8.0 48.6 -6.9 32.3 74
1638.500000 43.8 100.0 H 252.0 48.5 4.7 30.2 74
1995.250000 45.9 100.0 \% 297.0 49.1 -3.2 28.1 74
2573.000000 48.1 100.0 \Y 356.0 48.7 -0.6 25.9 74
2991.000000 51.4 100.0 \ 315.0 53.6 2.2 22.6 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Frequency Average Height Polarization Azimuth R:::::‘i:g T:Z::tt:t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
1172.750000 30.0 100.0 H 20.0 38.1 -8.1 24.0 54
1420.250000 31.2 100.0 H 8.0 38.1 -6.9 22.8 54
1638.500000 334 100.0 H 252.0 38.1 4.7 20.6 54
1995.250000 35.3 100.0 \Y 297.0 38.5 -3.2 18.7 54
2573.000000 36.5 100.0 vV 356.0 37.1 -0.6 17.5 54
2991.000000 41.7 100.0 \Y 315.0 43.9 2.2 12.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 3-18GHz PK+AV

80T ECC RE PK
70
60 *
L sk 3
£ 50
PR XK !
% 40T A k SR PSR JUUTS ST P
§ 30 I e r,'.,.\ e s Ut = " il ety
= 20T
10T
0 t t t t t t t i
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4016.250000 39.0 100.0 H 0.0 39.5 0.5 35.0 74
5431.875000 41.7 100.0 \Y 281.0 455 3.8 32.3 74
6937.500000 43.4 100.0 H 94.0 50.2 6.8 30.6 74
9847.500000 51.7 100.0 \Y 11.0 63.5 11.8 22.3 74
12710.625000 49.7 100.0 \Y 26.0 64.8 15.1 24.3 74
17971.875000 59.3 100.0 \Y 292.0 84.4 25.1 14.7 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4016.250000 32.9 100.0 H 0.0 334 0.5 21.1 54
5431.875000 34.9 100.0 \Y 281.0 38.7 3.8 19.1 54
6937.500000 37.6 100.0 H 94.0 44 4 6.8 16.4 54
9847.500000 455 100.0 \Y 11.0 57.3 11.8 8.5 54
12710.625000 42.8 100.0 \Y 26.0 57.9 15.1 11.2 54
17971.875000 52.3 100.0 \Y 292.0 77.4 25.1 1.7 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 401
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20y o - ~
0 T T T i T T T T i T T T i i T i 1
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth ::Iulzg F:':t(: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18388.875000 28.9 H 0.0 33.8 -4.9 451 74
19497.062500 23.6 \Y 0.0 311 -7.5 50.4 74
21653.937500 23.0 \Y 0.0 32.2 -9.2 51.0 74
23267.875000 23.8 H 0.0 31.1 -7.3 50.2 74
24702.250000 25.5 H 0.0 32.2 -6.7 48.5 74
25227.125000 27.0 \Y 0.0 32.9 -5.9 47.0 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @0 | muvim | @) | @8 | )
18388.875000 20.3 H 0.0 25.2 -4.9 33.7 54
19497.062500 15.7 \Y 0.0 23.2 -7.5 38.3 54
21653.937500 14.3 \Y 0.0 23.5 9.2 39.7 54
23267.875000 15.9 H 0.0 23.2 -7.3 38.1 54
24702.250000 16.4 H 0.0 23.1 -6.7 37.6 54
25227.125000 18.1 \Y 0.0 24.0 -5.9 35.9 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11n (HT20) CH1

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
S 40 J
3 |
g ¢ L 2
20+
0 : —t : : : : —t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readin Correct
Frequency | Quasi-Peak | Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
40.231250 17.4 100.0 \Y 142.0 30.6 -13.2 22.6 40.0
68.592500 18.5 100.0 \Y 110.0 27.6 -9.1 21.5 40.0
100.160000 15.5 114.0 \Y 103.0 28.7 -13.2 28.0 43.5
214.502500 25.1 100.0 \Y 93.0 37.7 -12.6 18.4 43.5
555.653750 18.7 100.0 \Y 0.0 39.9 -21.2 27.3 46.0
877.097500 24.5 100.0 H 264.0 49.8 -25.3 21.5 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 1G-3GHz PK+AV
1201
1001
£ 80-: i FCCRE PK
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e T B .
20T
0 t t t t t t {
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1171.500000 39.0 100.0 \Y 350.0 47 1 -8.1 35.0 74
1387.500000 414 100.0 H 120.0 48.4 -7.0 32.6 74
1646.250000 43.5 100.0 H 20.0 48.4 -4.9 30.5 74
1995.000000 44 .8 100.0 \Y 0.0 48.0 -3.2 29.2 74
2547.000000 46.5 100.0 \Y 0.0 46.9 -0.4 27.5 74
2997.500000 52.7 100.0 H 190.0 55.0 2.3 21.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1171.500000 30.2 100.0 \Y 350.0 38.3 -8.1 23.8 54
1387.500000 31.0 100.0 H 120.0 38.0 -7.0 23.0 54
1646.250000 33.5 100.0 H 20.0 38.4 -4.9 20.5 54
1995.000000 35.0 100.0 \Y 0.0 38.2 -3.2 19.0 54
2547.000000 36.7 100.0 \Y 0.0 371 -0.4 17.3 54
2997.500000 41.9 100.0 H 190.0 44 .2 -2.3 12.1 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 ¥
i %
g 50 ok
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% 401 K * R R "
§ 30].- Al e iR R e il et el s
= 20T
10T
0 t t t t t t {
3G 5G 6 7 8 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4001.250000 39.7 100.0 H 59.0 40.2 -0.5 34.3 74
5422.500000 43.6 100.0 \Y 176.0 47.4 -3.8 30.4 74
6913.125000 455 100.0 H 13.0 52.4 -6.9 28.5 74
9648.750000 47 .4 100.0 \Y 25.0 57.9 -10.5 26.6 74
13344.375000 49.6 100.0 \Y 355.0 65.3 -15.7 24.4 74
17971.875000 58.7 100.0 \Y 120.0 83.8 -25.1 15.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4001.250000 32.2 100.0 H 59.0 32.7 -0.5 21.8 54
5422.500000 34.8 100.0 \Y 176.0 38.6 -3.8 19.2 54
6913.125000 37.6 100.0 H 13.0 445 -6.9 16.4 54
9648.750000 404 100.0 \Y 25.0 50.9 -10.5 13.6 54
13344.375000 429 100.0 V 355.0 58.6 -15.7 11.1 54
17971.875000 51.7 100.0 \ 120.0 76.8 -25.1 2.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 401
= L *
I * o X
20 - ~ r—— -
0 t t t t t t t t t t t t t t t t {
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth ::Iulzg F:':t(: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18381.437500 30.0 H 0.0 34.8 -4.8 44.0 74
19492.812500 25.1 \Y 0.0 32.7 -7.6 48.9 74
21644.375000 22.5 H 0.0 31.6 -9.1 51.5 74
23277.437500 24.0 H 0.0 31.2 -7.2 50.0 74
24800.000000 25.5 H 0.0 32.1 -6.6 48.5 74
25223.937500 27.9 \Y 0.0 33.8 -5.9 46.1 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @0 | muvim | @) | @8 | )
18381.437500 20.2 H 0.0 25.0 -4.8 33.8 54
19492.812500 15.9 \Y 0.0 23.5 -7.6 38.1 54
21644.375000 14.7 H 0.0 23.8 -9.1 39.3 54
23277.437500 15.6 H 0.0 22.8 -7.2 38.4 54
24800.000000 16.6 H 0.0 23.2 -6.6 374 54
25223.937500 18.2 \Y 0.0 24 .1 -5.9 35.8 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11n (HT20) CH6

RE 0.03-1GHz QP Class B

80T
e 60T FCC 15|RE QP (Class ()
Py L
o I
C 40 I
3 |
3 ¢ L/
20+ L 4
L ‘ ’ ‘
0 : —t : : : : : —t+—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MH dBuV/ d dB dBuV/
(MHz)  (dBuV/m) | (cm) @e9)  muvim) (@m (@B | (@Buvim)
40.906250 13.3 100.0 \Y 172.0 26.5 -13.2 26.7 40.0
59.831250 94 114.0 \Y 194.0 21.9 -12.5 30.6 40.0
109.372500 13.2 125.0 \Y 0.0 25.6 -12.4 30.3 43.5
214.502500 25.0 100.0 \Y 152.0 37.6 -12.6 18.5 43.5
544.505000 19.9 125.0 H 192.0 40.8 -20.9 26.1 46.0
957.077500 254 100.0 H 109.0 515 -26.1 20.6 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

120T

1001

80T

RE 1G-3GHz PK+AV

£ : ! FCCREPK
a 60T M
% ol * - Lt -
s L ~ ==
20T
0 t t t t t t {
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readi C t
Frequency Peak Height Polarization Azimuth ::Iulzg F:':t‘: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1113.500000 39.6 100.0 \Y 314.0 48.2 -8.6 344 74
1422.750000 40.8 100.0 \Y 113.0 47.7 -6.9 33.2 74
1639.750000 43.4 100.0 \Y 302.0 481 -4.7 30.6 74
1993.000000 44 .8 100.0 \Y 0.0 48.1 -3.3 29.2 74
2589.500000 47.7 100.0 \Y 296.0 47.7 -0.0 26.3 74
2995.750000 51.7 100.0 \Y 155.0 54.0 2.3 22.3 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1113.500000 30.2 100.0 \ 314.0 38.8 -8.6 23.8 54
1422.750000 314 100.0 V 113.0 38.3 -6.9 22.6 54
1639.750000 33.6 100.0 \Y 302.0 38.3 -4.7 20.4 54
1993.000000 35.2 100.0 \Y 0.0 38.5 -3.3 18.8 54
2589.500000 374 100.0 V 296.0 37.4 -0.0 16.6 54
2995.750000 41.6 100.0 V 155.0 43.9 -2.3 124 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 X
£ 50T ¥ X
= + 2% e
% N ¥ *u il s B b it AL ’f« i ~'L“'A~ e
§ SOL., SURS i i sl Binsasietll it R
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3G 5G 6 7 8 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
3956.250000 38.6 100.0 H 179.0 38.8 -0.2 354 74
5293.125000 419 100.0 H 56.0 457 -3.8 32.1 74
6967.500000 43.7 100.0 H 90.0 50.3 -6.6 30.3 74
9748.125000 50.2 100.0 \Y 11.0 61.8 -11.6 23.8 74
13001.250000 49.6 100.0 \Y 0.0 65.8 -16.2 24 .4 74
17996.250000 59.2 100.0 \Y 11.0 84.6 -25.4 14.8 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
3956.250000 325 100.0 H 179.0 32.7 -0.2 21.5 54
5293.125000 35.0 100.0 H 56.0 38.8 -3.8 19.0 54
6967.500000 37.4 100.0 H 90.0 44.0 -6.6 16.6 54
9748.125000 45.2 100.0 \Y 11.0 56.8 -11.6 8.8 54
13001.250000 43.5 100.0 V 0.0 59.7 -16.2 10.5 54
17996.250000 52.6 100.0 \Y 11.0 78.0 -25.4 1.4 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
2
% 4071
g gk X o oy
201
0 T T T i T T T T i T T T i i T i 1
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth ::Iulzg F:':t(: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18391.000000 28.0 H 0.0 32.9 -4.9 46.0 74
19471.562500 23.8 H 0.0 31.8 -8.0 50.2 74
21642.250000 24.0 H 0.0 33.1 -9.1 50.0 74
23262.562500 24.0 \Y 0.0 31.3 -7.3 50.0 74
24733.062500 24.9 H 0.0 31.2 -6.3 491 74
25226.062500 27.4 \Y 0.0 33.3 -5.9 46.6 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @0 | muvim | @) | @8 | )
18391.000000 20.1 H 0.0 25.0 -4.9 33.9 54
19471.562500 15.5 H 0.0 23.5 -8.0 38.5 54
21642.250000 14.6 H 0.0 23.7 -9.1 39.4 54
23262.562500 15.6 \Y 0.0 22.9 -7.3 38.4 54
24733.062500 16.3 H 0.0 22.6 -6.3 37.7 54
25226.062500 18.2 \Y 0.0 24 1 -5.9 35.8 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11n (HT20) CH11

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
C 40 J
s |
g * IS
20- L 4 ® L 4
L 2
0 : —t : : : : : —t—t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
41.161250 12.2 114.0 \% 212.0 25.4 -13.2 27.8 40.0
59.465000 19.7 100.0 \Y 110.0 32.2 -12.5 20.3 40.0
115.481250 15.4 100.0 H 338.0 26.8 -11.4 28.1 43.5
198.011250 24.2 100.0 \ 146.0 36.1 -11.9 19.3 43.5
550.888750 18.6 100.0 \Y 343.0 39.6 -21.0 27.4 46.0
908.258750 24.8 100.0 V 216.0 50.5 -25.7 21.2 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

120T

1001

80T

RE 1G-3GHz PK+AV

€ B FCC RE PK
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20T
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1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) | ) | (cm) @e0)  muvm @) @B )
1188.000000 39.6 100.0 \ 0.0 47.8 -8.2 344 74
1324.000000 40.0 100.0 H 67.0 47.4 -7.4 34.0 74
1640.500000 43.6 100.0 H 18.0 48.3 -4.7 30.4 74
1959.750000 452 100.0 H 61.0 48.4 -3.2 28.8 74
2637.250000 47.8 100.0 \ 123.0 47.9 -0.1 26.2 74
2988.250000 50.5 100.0 H 115.0 52.7 2.2 23.5 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) | (cm) @0 | muvim | @) | @8 | )
1188.000000 30.1 100.0 \% 0.0 38.3 -8.2 23.9 54
1324.000000 31.1 100.0 H 67.0 38.5 -7.4 22.9 54
1640.500000 33.4 100.0 H 18.0 38.1 -4.7 20.6 54
1959.750000 35.2 100.0 H 61.0 38.4 -3.2 18.8 54
2637.250000 38.1 100.0 \% 123.0 38.2 -0.1 15.9 54
2988.250000 41.7 100.0 H 115.0 43.9 -2.2 12.3 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 ¥
i X X
g 50 .
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3G 5G 6 7 8 9 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4001.250000 39.2 100.0 H 336.0 39.7 -0.5 34.8 74
4297.500000 42.0 100.0 \Y 321.0 44 1 -2.1 32.0 74
6941.250000 45.3 100.0 H 311.0 52.0 -6.7 28.7 74
9847.500000 51.1 100.0 \Y 24.0 62.9 -11.8 22.9 74
13179.375000 48.6 100.0 H 265.0 63.8 -15.2 254 74
17977.500000 57.6 100.0 \Y 310.0 82.7 -25.1 16.4 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4001.250000 325 100.0 H 336.0 33.0 -0.5 21.5 54
4297.500000 34.9 100.0 \Y 321.0 37.0 -2.1 19.1 54
6941.250000 37.6 100.0 H 311.0 443 -6.7 16.4 54
9847.500000 455 100.0 \Y 24.0 57.3 -11.8 8.5 54
13179.375000 429 100.0 H 265.0 58.1 -15.2 11.1 54
17977.500000 52.0 100.0 \ 310.0 771 -25.1 2.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

100T

801

RE 18-26.5GHz PK+AV

FCC RE PK
£ o
E 40':
018 I 1I9 I 2i0 2I1 I 2i2 I ZIS 2i4 I 2i5 I ZiG 2(;.5
Frequency in GHz
I'z’rcec\;/ieRv’vE :;ult 1V-PK+ e I'z’rcec\;/ieRv’vE I:\;/sult 2V-AVG
% Dota Recuaton Result 1 {1k Data Reducton Rt 2 [1-AVG
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R:::::g ?::':t(:t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

18392.062500 29.0 \Y% 0.0 33.9 -4.9 45.0 74
19499.187500 25.7 H 0.0 33.2 -7.5 48.3 74
21652.875000 22.6 V 0.0 31.8 -9.2 51.4 74
23267.875000 23.0 Vv 0.0 30.3 -7.3 51.0 74
24725.625000 26.0 \Y% 0.0 32.2 -6.2 48.0 74
25220.750000 26.0 H 0.0 32.0 -6.0 48.0 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g (::c;:';crt Margin Limit

(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

18392.062500 20.2 \ 0.0 25.1 -4.9 33.8 54
19499.187500 15.9 H 0.0 23.4 -7.5 38.1 54
21652.875000 144 \Y 0.0 23.6 -9.2 39.6 54
23267.875000 15.5 \ 0.0 22.8 -7.3 38.5 54
24725.625000 16.6 Vv 0.0 22.8 -6.2 374 54
25220.750000 18.2 H 0.0 24.2 -6.0 35.8 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11n (HT40) CH3

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
S 40 J
3 |
3 L 4 L 2
20+ &
L 4
L & Y'S
0 : —t : : t t —t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
53.601250 11.1 100.0 \Y 322.0 23.9 -12.8 28.9 40.0
64.758750 104 100.0 \Y 286.0 21.0 -10.6 29.6 40.0
162.037500 15.6 113.0 \Y 276.0 25.4 -9.8 27.9 43.5
214.502500 24.7 100.0 \Y 326.0 37.3 -12.6 18.8 43.5
542.155000 18.3 125.0 H 36.0 39.2 -20.9 27.7 46.0
918.881250 24.7 100.0 H 17.0 50.5 -25.8 21.3 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor

2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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—_/  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 1G-3GHz PK+AV
120T
1001
c 80T I FCC RE PK
= r i\
g 6ot u
£ *
g 4OI * * . ' s |
3 _L":: . - -
20T
0 t t t t t t |
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) (cm) (deg) (dBuV/im)  (dB) (dB) | ( )
1188.500000 39.6 100.0 H 114.0 47.8 -8.2 344 74
1421.250000 39.8 100.0 \Y 0.0 46.7 -6.9 34.2 74
1672.250000 41.8 100.0 V 137.0 46.9 -5.1 32.2 74
1958.750000 44.7 100.0 H 0.0 47.9 -3.2 29.3 74
2603.500000 47.7 100.0 \ 249.0 48.0 -0.3 26.3 74
2998.750000 51.3 100.0 \Y 347.0 53.6 -2.3 22.7 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) (cm) (deg) (dBuV/m) | (dB) (dB) | ( )
1188.500000 30.1 100.0 H 114.0 38.3 -8.2 23.9 54
1421.250000 31.0 100.0 \% 0.0 37.9 -6.9 23.0 54
1672.250000 33.3 100.0 \% 137.0 38.4 -5.1 20.7 54
1958.750000 35.2 100.0 H 0.0 38.4 -3.2 18.8 54
2603.500000 38.5 100.0 \% 249.0 38.8 -0.3 15.5 54
2998.750000 41.6 100.0 \% 347.0 43.9 -2.3 12.4 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 *
gK
g 50T *
= + K -
2 wl * * ———— . o
§ SOI‘"..' e PR RETARE
= 20T
10T
0 t t t t t t t i
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
3999.375000 394 100.0 V 173.0 39.9 -0.5 34.6 74
5178.750000 419 100.0 \Y 317.0 455 -3.6 321 74
6920.625000 451 100.0 H 114.0 52.0 -6.9 28.9 74
9688.125000 49.3 100.0 \Y 11.0 60.2 -10.9 24.7 74
13006.875000 50.0 100.0 H 0.0 66.2 -16.2 24.0 74
17979.375000 59.4 100.0 \Y 261.0 84.6 -25.2 14.6 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
3999.375000 32.0 100.0 V 173.0 325 -0.5 22.0 54
5178.750000 34.9 100.0 \Y 317.0 38.5 -3.6 19.1 54
6920.625000 37.2 100.0 H 114.0 44 1 -6.9 16.8 54
9688.125000 449 100.0 \Y 11.0 55.8 -10.9 9.1 54
13006.875000 43.0 100.0 H 0.0 59.2 -16.2 11.0 54
17979.375000 51.5 100.0 \ 261.0 76.7 -25.2 2.5 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
E 401
5 _]:-)K + * X % *
20 e o 3 T S
0 T T T i T T T i T T T T i T i 1
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readin Correct
Frequency Peak Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @9 | mavim) @y | @B )
18396.312500 28.2 \ 0.0 33.1 -4.9 45.8 74
19493.875000 241 \Y 0.0 31.7 -7.6 49.9 74
21647.562500 24.3 \Y 0.0 33.5 -9.2 49.7 74
22040.687500 24.7 H 0.0 32.7 -8.0 49.3 74
24726.687500 25.3 \ 0.0 315 -6.2 48.7 74
25231.375000 26.3 \Y 0.0 32.2 -5.9 a47.7 74

Remark: 1. Correction Factor = Antenna

factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g (::c;:';crt Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
18396.312500 20.0 Vv 0.0 24.9 -4.9 34.0 54
19493.875000 16.1 \Y 0.0 23.7 -7.6 37.9 54
21647.562500 14.7 \Y 0.0 23.9 -9.2 39.3 54
22040.687500 16.1 H 0.0 24 1 -8.0 37.9 54
24726.687500 16.5 \Y 0.0 22.7 -6.2 375 54
25231.375000 18.1 \Y 0.0 24.0 -5.9 35.9 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11n (HT40) CH6

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
Py L
@ I
C 40 I
3 |
3 ® ¢
20+
T R &
0 : —rt : : : : —t—t—+ :
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readin Correct
Frequency | Quasi-Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MH2) ) | (cm) @9 | mavim) @s)  9B | )
40.950000 17.3 100.0 \Y 22.0 30.5 -13.2 22.7 40.0
66.860000 18.2 100.0 \Y 22.0 28.0 -9.8 21.8 40.0
100.127500 15.1 125.0 \Y 146.0 28.3 -13.2 28.4 43.5
214.501250 24.2 100.0 \Y 0.0 36.8 -12.6 19.3 43.5
555.815000 18.8 100.0 \Y 0.0 40.0 -21.2 27.2 46.0
956.153750 25.3 100.0 V 0.0 514 -26.1 20.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)

3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 1G-3GHz PK+AV
1201
1001
80+ FCC RE PK
I y
S 60T - il
£ *
% 40]- GK * * * __) L3
3 _l_ . . — - g
20T
0 t t t t t t {
1000 1500 2000 2500 3000
Frequency in MHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [2]-PK+ Data Reduction Result 2 [2]-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) (cm) (deg) (dBuV/m) (dB) (dB) | ( )
1170.250000 39.3 100.0 \Y 21.0 474 -8.1 34.7 74
1419.500000 40.5 100.0 H 99.0 47.4 -6.9 33.5 74
1641.000000 42.6 100.0 H 187.0 47.3 -4.7 314 74
1960.000000 447 100.0 H 25.0 47.9 -3.2 29.3 74
2652.500000 47.5 100.0 H 36.0 47.9 -0.4 26.5 74
2995.250000 51.0 100.0 \Y 282.0 53.3 2.3 23.0 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ( ) (cm) (deg) (dBuV/m) (dB) (dB) | ( )
1170.250000 304 100.0 \Y 21.0 38.5 -8.1 23.6 54
1419.500000 31.1 100.0 H 99.0 38.0 -6.9 22.9 54
1641.000000 33.0 100.0 H 187.0 37.7 -4.7 21.0 54
1960.000000 35.0 100.0 H 25.0 38.2 -3.2 19.0 54
2652.500000 38.7 100.0 H 36.0 39.1 -0.4 15.3 54
2995.250000 41.6 100.0 V 282.0 43.9 -2.3 124 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
BOI ECC_RE PK
70
60 *
I X 2
£ 50
% 401 * * N TR ‘ = )
= 20T
10T
0 t t t t t t {
3G 5G 6 7 8 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @e0)  muvm @) @B )
4018.125000 40.3 100.0 V 0.0 40.8 -0.5 33.7 74
5191.875000 40.7 100.0 \Y 162.0 44.3 -3.6 33.3 74
6961.875000 43.8 100.0 H 94.0 50.4 -6.6 30.2 74
9748.125000 52.1 100.0 \Y 11.0 63.7 -11.6 21.9 74
13003.125000 51.1 100.0 \Y 321.0 67.3 -16.2 229 74
17975.625000 59.9 100.0 \Y 311.0 85.0 -25.1 141 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
4018.125000 32.7 100.0 V 0.0 33.2 -0.5 21.3 54
5191.875000 34.9 100.0 \Y 162.0 38.5 -3.6 19.1 54
6961.875000 37.2 100.0 H 94.0 43.8 -6.6 16.8 54
9748.125000 47.8 100.0 \Y 11.0 59.4 -11.6 6.2 54
13003.125000 429 100.0 V 321.0 59.1 -16.2 11.1 54
17975.625000 51.6 100.0 \Y 311.0 76.7 -25.1 2.4 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

100T

80T

RE 18-26.5GHz PK+AV

FCC RE PK
£ o
E 40':
018 I 1I9 I 2i0 I 2I1 I 2I2 I ZIS I 2I4 I 2i5 I ZiG 2(;.5
Frequency in GHz
I'z’rcec\;/ieRv’vE :;ult 1V-PK+ e I'z’rcec\;/ieRv’vE I:\;/sult 2V-AVG
Dats Redueton Resul 1 [11PKs Data Reducton Rt 2 [1-AVG
Radiates Emission from 18GHz to 26.5GHz
Frequency Peak Polarization Azimuth R:::::g ?::':t(:t Margin Limit
(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

18384.625000 28.4 H 0.0 33.2 -4.8 45.6 74
19494.937500 24.8 \Y 0.0 324 -7.6 49.2 74
21644.375000 22.3 H 0.0 31.4 -9.1 51.7 74
23257.250000 24.0 H 0.0 314 -7.4 50.0 74
24728.812500 25.2 H 0.0 31.4 -6.2 48.8 74
25233.500000 28.3 H 0.0 342 -5.9 457 74

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

Frequency Average Polarization Azimuth R:::li:g (::c;:';crt Margin Limit

(MHz) (dBuV/m) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

18384.625000 20.1 H 0.0 24.9 -4.8 33.9 54
19494.937500 15.6 \Y% 0.0 23.2 -7.6 38.4 54
21644.375000 14.5 H 0.0 23.6 -9.1 39.5 54
23257.250000 15.5 H 0.0 22.9 -7.4 38.5 54
24728.812500 16.6 H 0.0 22.8 -6.2 374 54
25233.500000 18.0 H 0.0 23.9 -5.9 36.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

802.11n (HT40) CH9

RE 0.03-1GHz QP Class B

80T
e 60T FCC Parlt 15|RE QP ((lass €)
@ |
o I
40 I
3 |
s ¢ 2
20t 'S & P L 2
0 : ———t— : : : : —t—t— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Radiates Emission from 30MHz to 1GHz
Readi C t
Frequency | Quasi-Peak | Height Polarization Azimuth 3;‘::9 F:':t‘: Margin Limit
MH dBuV/ d dB dBuV/
(MHz) | (dBuv/m) | (cm) @9 | imuvim) (@s (@B | (dBuvm)
39.621250 17.2 100.0 \Y 16.0 30.3 -13.1 22.8 40.0
67.343750 18.2 100.0 \Y 22.0 27.8 -9.6 21.8 40.0
108.003750 15.6 100.0 H 104.0 28.1 -12.5 27.9 43.5
198.011250 241 100.0 \ 0.0 36.0 -11.9 19.4 43.5
556.875000 18.8 125.0 \Y 260.0 40.0 -21.2 27.2 46.0
942.481250 25.3 114.0 \Y 264.0 51.3 -26.0 20.7 46.0

Remark: 1. Quasi-Peak = Reading value + Correction factor
2. Correction Factor = Antenna factor+ Insertion loss(cable loss+amplifier gain)
3. Margin = Limit — Quasi-Peak

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

120T

1001

80T

RE 1G-3GHz PK+AV

FCC RE PK

601

Level in dBfi%/m

4

I- - * * .

401_”“ _ | - = ‘

20T

(1)000 i 1 5i00 I 20i00 25i00 i 30i00

Frequency in MHz
IE’S:zc\;/ieRv’vE I;)gsult 1V-PK+ e Ei?lisvs Q(\e/sult 2V-AVG
Dats Reduston Resul 1 21PKs Dt Reducton Roult 2 [2-AVG
Note: The signal beyond the limit is carrier.
Radiates Emission from 1GHz to 3GHz
Frequency Peak Height Polarization Azimuth R:::::g ?::':t‘:t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) (dBuV/m)
1179.000000 40.7 100.0 \ 212.0 48.7 -8.0 33.3 74
1416.500000 40.1 100.0 Vv 293.0 47 .1 -7.0 33.9 74
1628.750000 42.2 100.0 V 196.0 46.9 -4.7 31.8 74
1961.250000 43.4 100.0 \% 101.0 46.6 -3.2 30.6 74
2649.250000 48.2 100.0 \Y 224.0 48.6 -0.4 25.8 74
2987.250000 50.8 100.0 H 37.0 53.0 2.2 23.2 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Frequency Average Height Polarization Azimuth R:::::‘i:g T:Z::tt:t Margin Limit
(MHz) (dBuV/m) (cm) (deg) (dBuV/m) (dB) (dB) (dBuV/m)

1179.000000 29.9 100.0 vV 212.0 37.9 -8.0 241 54
1416.500000 30.9 100.0 \Y 293.0 37.9 -7.0 23.1 54
1628.750000 33.2 100.0 \Y 196.0 37.9 4.7 20.8 54
1961.250000 34.9 100.0 vV 101.0 38.1 -3.2 19.1 54
2649.250000 38.7 100.0 vV 224.0 39.1 -0.4 15.3 54
2987.250000 41.5 100.0 H 37.0 43.7 2.2 12.5 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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—__  FCC RF Test Report Report No: RXA1511-0187RF06R3
RE 3-18GHz PK+AV
80T ECC RE PK
70
60 *
I F *
£ 50
fé% sl *: = . : r : o
§ SOI: L A S SL T TR
= 20T
10T
O T i T T i T T i
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
* Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 3GHz to 18GHz
Readin Correct
Frequency Peak Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) )| (cm) @9 | muvim) g | @B )
3697.500000 39.1 100.0 H 171.0 39.4 -0.3 34.9 74
5383.125000 41.4 100.0 H 91.0 451 -3.7 32.6 74
6920.625000 44.6 100.0 H 298.0 51.5 -6.9 29.4 74
9808.125000 52.4 100.0 \Y 24.0 64.6 -12.2 21.6 74
13346.250000 51.0 100.0 H 227.0 66.8 -15.8 23.0 74
17973.750000 59.6 100.0 H 0.0 84.7 -25.1 14.4 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Height Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m cm de dB dBuV/m
(MHz) ) (cm) @e0) | muvim | @) | @8 | )
3697.500000 32.9 100.0 H 171.0 33.2 -0.3 211 54
5383.125000 34.8 100.0 H 91.0 38.5 -3.7 19.2 54
6920.625000 37.2 100.0 H 298.0 44 1 -6.9 16.8 54
9808.125000 46.9 100.0 \Y 24.0 59.1 -12.2 7.1 54
13346.250000 43.2 100.0 H 227.0 59.0 -15.8 10.8 54
17973.750000 52.0 100.0 H 0.0 771 -25.1 2.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1511-0187RFO6R3

RE 18-26.5GHz PK+AV

100T
80T FCC RE PK
E 60T
=
% 401
& bk
- * X Lo %
20‘11.':',1n AAAAAAA * L
0 T T T i T T T T T T T T T T T i 1
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
FCC RE PK FCC RE AV
Preview Result 1V-PK+ — Preview Result 2V-AVG
Preview Result 1H-PK+ Preview Result 2H-AVG
Data Reduction Result 1 [1]-PK+ Data Reduction Result 2 [1]-AVG
Radiates Emission from 18GHz to 26.5GHz
Readi C t
Frequency Peak Polarization Azimuth ::Iulzg F:':t(: Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) | ( ) @0) | muvim @ @B )
18394.187500 29.9 H 0.0 34.8 -4.9 441 74
19482.187500 23.5 \Y 0.0 31.2 -1.7 50.5 74
21641.187500 23.3 \Y 0.0 324 -9.1 50.7 74
22056.625000 22.7 H 0.0 30.8 -8.1 51.3 74
24720.312500 24.6 \Y 0.0 30.9 -6.3 494 74
25215.437500 26.0 \Y 0.0 321 -6.1 48.0 74
Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)
Readin Correct
Frequency Average Polarization Azimuth valueg Factor Margin Limit
MHz dBuV/m de dB dBuV/m
(MHz) ) @0 | muvim | @) | @8 | )
18394.187500 204 H 0.0 25.3 -4.9 33.6 54
19482.187500 16.2 \Y 0.0 23.9 7.7 37.8 54
21641.187500 14.7 \Y 0.0 23.8 -9.1 39.3 54
22056.625000 15.6 H 0.0 23.7 -8.1 38.4 54
24720.312500 16.2 \Y 0.0 22.5 -6.3 37.8 54
25215.437500 18.0 \Y 0.0 24 .1 -6.1 36.0 54

Remark: 1. Correction Factor = Antenna factor+ Insertion loss (cable loss + amplifier gain)

TA Technology (Shanghai) Co., Ltd.
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5.8. Conducted Emissions

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT IS placed on a non-metallic table of 80cm height above the horizontal metal reference
ground plane. During the test, the EUT was operating in its typical mode. The test method is
according to ANSIC63.4-2014.Connect the AC power line of the EUT to the LISN Use EMI
receiver to detect the average and Quasi-peak value. RBW is set to 9kHz, VBW is set to 30kHz

The measurement result should include both L line and N line.
The test is in transmitting mode.

Test setup

EUT

LI1S.N

Test Heceiver

AL Power source

Note: AC Power source is used to change the voltage from 220V/50Hz to 110V/60Hz.

Limits
Frequency Conducted Limits(dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
05-5 56 46
5-30 60 50
" Decreases with the logarithm of the frequency.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U= 2.69 dB.

TA Technology (Shanghai) Co., Ltd.
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&

Test Results:

Following plots, Blue trace uses the peak detection, Green trace uses the average detection.
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Final Measurement Results
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6 Main Test Instruments

Name Tvbe Manufacturer Serial Calibration | Expiration
yp Number Date Time
EMI Test Receiver ESCI R&S 100948 2015-05-22 2016-05-21
SCHWARZBE
Loop Antenna FMZB1516 CK 237 2014-12-06 2017-12-05
TRIL B
OGBroadband |\ 59163 | Schwarzbeck | 9163-201 | 2014-12-06 = 2017-12-05
Antenna
Double Ridged
Waveguide Horn HF907 R&S 100126 2014-12-06 | 2017-12-05
Antenna
Standard Gain Horn 3160-09 ETS-Lindgren 00102644 2015-01-30 | 2018-01-29
EMI Test Receiver ESCS30 R&S 100138 2014-12-18 2015-12-17
LISN ENV216 R&S 101171 2013-12-18 | 2016-12-17
Spectrum Analyzer E4445A Agilent MY46181146 2015-05-22 2016-05-21
Spectrum Analyzer N9010A Agilent MY47191109 | 2015-05-22 | 2016-05-21
MOB COMMS 66319D Agilent MY43004105 | 2015-05-22 2016-05-21
DC SUPPLY g
Peak Power Meter 8990B Agilent 51000109 2015-04-26 2016-04-25
Wideband Power )
N1923A Agilent MY51220004 | 2015-04-26 2016-04-25
Sensors
Spectrum Analyzer FSV30 R&S 100815 2014-12-18 2015-12-17
RF Cable SMA 15cm Agilent 0001 2015-11-09 2016-01-08

*++END OF REPORT *****
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ANNEX A: EUT Appearance and Test Setup

A1 EUT Appearance

Front Side

Back Side
a: EUT
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neffos

Rechargeable Li-ion Battery
Model Name: NBL-45A2000
Rating: 3.8V/2000mAh/7 6Wh
Limited Charge Voltage: 4.35V

Warning

“Do not short circuit

“May explore if disposed of in fire
-Do not attempt to disassemble
<Charged only with specified charger
1ICP5/42/80

)
b 3 '. "

TP-LINK TECHNOLOGIES CO., LTD.

b: Battery

Picture 1 Constituents of EUT
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A2 Test Setup

30M Hz-1GHz

Above 1GHz

Picture 2 Radiated Emission Test Setup
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u . ——— |

Picture 3 Conducted Emission Test Setup
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